FCC Part 15.407 Test Report

Product Name : Wireless LAN Access Point
Model No. . WA2612-AGN, WL-607

FCCID : O9C-WL607

Applicant : 3COM Corporation
Address : 350 Campus Drive, Marlborough, MA 01752-3064,USA

Date of Receipt * 2009/07/16

Issued Date - 2009/11/23

Report No. * 09BS090R-RF-US-P09V01
Report Version : V1.0

The test results relate only to the samples tested.

The test results shown in the test report are traceable to the national/international standard through the calibration
of the equipment and evaluated measurement uncertainty herein.

This report must not be used to claim product endorsement by CNLA, NVLAP or any agency of the Government.
The test report shall not be reproduced except in full without the written approval of QuieTek Corporation.



Quielek

Report No : 09BS090R-RF-US-P09V01

Test Report Certification

Product Name
Applicant
Address
Manufacturer
Address
Model No.
FCCID

EUT Voltage
Trade Name

Applicable Standard

Test Result

Performed Location

Documented By

Reviewed By

Approved By

: 2009/11/23
: 09BS090R-RF-US-P09V01

Issued Date
Report No.

Quielek

Wireless LAN Access Point

3COM Corporation

350 Campus Drive, Marlborough, MA 01752-3064,USA
3COM Corporation

350 Campus Drive, Marlborough, MA 01752-3064,USA
H3C WA2612-AGN, WL-607

09C-WL607

48Vdc, 180mA (PoE Input)

H3C, 3COM

FCC CFR Title 47 Part 15 Subpart E: 2008

ANSI C63.4: 2003

Complied

SuZhou EMC laboratory

No.99 Hongye Rd., Suzhou Industrial Park Loufeng
Hi-Tech Development Zone., SuZhou, China

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098
FCC Registration Number: 800392

Alve. A4

( AliceNi )

/Vtﬁ /2 ﬂ hc:/-&a-ﬂ

( Marlin Chen )

> =
LV L4 R

( Gene Chang )

Page: 2 of 589




[ ]
QU |eTEK Report No :  09BS090R-RF-US-P09V01

Laboratory Information

We , QuieTek Corporation, are an independent EMC and safety consultancy that was
established the whole facility in our laboratories. The test facility has been accredited by the
following accreditation Bodies in compliance with ISO 17025, EN 45001 and Guide 25:

Taiwan R.O.C. . BSMI, DGT, CNLA
Germany : TUV Rheinland
Norway . Nemko, DNV
USA . FCC, NVLAP
Japan . VCCI

The related certificate for our laboratories about the test site and management system can be downloaded
from QuieTek Corporation’s Web Site : http://tw.quietek.com/modules/myalbum/
The address and introduction of QuieTek Corporation’s laboratories can be founded in our Web site :

http://www.quietek.com/
If you have any comments, Please don’t hesitate to contact us. Our contact information is as below:

HsinChu Testing Laboratory :
No.75-2, 3rd Lin, Wangye Keng, Yonghxing Tsuen, Qionglin Shiang, Hsinchu County 307, Taiwan,
R.O.C.
TEL:+886-3-592-8858 / FAX:+886-3-592-8859 E-Mail : service@quietek.com
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1. General Information

1.1. EUT Description

Product Name

Wireless LAN Access Point

Trade Name H3C, 3Com
Model No. H3C WA2612-AGN, WL-607
Working Voltage 48Vdc, 180mA (PoE Input)

Frequency Range

For 2.4GHz Band

802.11b/g/n(20MHz): 2412~2462MHz
802.11n(40MHz): 2422~2452MHz

For 5.0GHz Band

802.11a/n(20MHz):

5180~5320MHz, 5500~5700MHz, 5745~5825MHz
802.11n(40MHz):

5190~5310MHz, 5510~5670MHz, 5755~5795MHz

Channel Number

For 2.4GHz Band
802.11b/g/n(20MHz): 11
802.11n(40MHz): 7

For 5.0GHz Band
802.11a/n(20MHz): 24
802.11n(40MHz): 11

Type of Modulation 802.11b: DSSS
802.11a/g/n: OFDM
Data Rate 802.11alg: 6/9/12/18/24/36/48/54 Mbps

802.11b: 1/2/5.5/11 Mbps

802.11n: up to 450 Mbps

Channel Control

Auto

Antenna Type

Monopole

Antenna Gain

6dBi for 2.4G, 5.1dBi for 5.2G, 5.76dBi for 5.7G, 8.0dBi for 5.8G

AC Adapter

Manufacturer: Zhonghan Electronics (Shenzhen) Co., Ltd.
M/N: FSP025-1AD207A

Input: 100-240V~, 0.7A, 50-60Hz

Output: 48V, 0.52A MAX

Note: H3C WA2612-AGN is identical to WL-607 except model number and trade mark. For
model H3C WA2612-AGN, trade mark is H3C and WL-607 with trade mark 3Com.
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For 2.4GHz Band
802.11b/g/n(20MHz) Working Frequency of Each Channel:
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
01 2412 MHz 02 2417 MHz 03 2422 MHz 04 2427 MHz
05 2432 MHz 06 2437 MHz 07 2442 MHz 08 2447 MHz
09 2452 MHz 10 2457 MHz 11 2462 MHz N/A N/A
802.11n(40MHz) Working Frequency of Each Channel:
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
03 2422 MHz 04 2427 MHz 05 2432 MHz 06 2437 MHz
07 2442 MHz 08 2447 MHz 09 2452 MHz N/A N/A
For 5.0GHz Band
802.11a/n(20MHz) Working Frequency of Each Channel:
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
36 5180 MHz 40 5200 MHz 44 5220 MHz 48 5240 MHz
52 5260 MHz 56 5280 MHz 60 5300 MHz 64 5320 MHz
100 5500 MHz 104 5520 MHz 108 5540 MHz 112 5560 MHz
116 5580 MHz 120 5600 MHz 124 5620 MHz 128 5640 MHz
132 5660 MHz 136 5680 MHz 140 5700 MHz 149 5745 MHz
153 5765 MHz 157 5785 MHz 161 5805 MHz 165 5825 MHz
802.11n(40MHz) Working Frequency of Each Channel:
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
38 5190 MHz 46 5230 MHz 54 5270 MHz 62 5310 MHz
102 5510 MHz 110 5550 MHz 118 5590 MHz 126 5630 MHz
134 5670 MHz 151 5755 MHz 159 5795 MHz N/A N/A

Note: This Wireless LAN Access Point can not operate in 5600~5650 MHz band in USA.

802.11a/b/g/n Antenna List

Antenna

Manufacturer

Model No.

MIMO Antenna

Airgain

N2480-100C
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1.2. Mode of Operation
QuieTek has verified the construction and function in typical operation. All the test modes were

carried out with the EUT in normal operation, which was shown in this test report and defined as:

Test Mode

Mode 1: Transmit by 802.11a

Mode 2: Transmit by 802.11n (20MHz Bandwidth)
Mode 3: Transmit by 802.11n (40MHz Bandwidth)

Note:

1. Regards to the frequency band operation: the lowest, middle and highest frequency of channel
were selected to perform the test, then shown on this report.

2. This device is a composite device in accordance with Part 15 Subpart B regulations. The function
for the receiver was measured and made a test report that the report number is 097S086.
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1.3. Tested System Details

The types for all equipments, plus descriptions of all cables used in the tested system (including
inserted cards) are:

Product Manufacturer Model No. Serial No. Power Cord

1 |Notebook DELL PP19L JH097 A01 Power by adapter
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1.4. Configuration of Tested System

Connection Diagram
T T T
c | EUT
| |
A i i
| |
| i
(1) : i
Motebook | ! |
! !
| |
| |
| |
Signal Cable Type Signal cable Description
A LAN Cable Non-Shielded, >10m
B Control Cable Non-Shielded, >10m
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1.5. EUT Exercise Software

1 [Setup the EUT and simulators as shown on above.

2 [Turn on the power of equipment.

3 |Open the software “ART”, then select the transmission mode , test channel and start test.
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2. Technical Test

2.1. Summary of Test Result

[X] No deviations from the test standards
[ ] Deviations from the test standards as below description:

Performed Test ltem Normative References Test Deviation
Performed

Conducted Emission FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
Section 15.207

Radiated Emission FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
Section 15.209

26dB Occupied Bandwidth FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
Section 15.407(a)

Power Output FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
Section 15.407(a)

Peak Power Spectral Density FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
Section 15.407(a)

Peak Excursion FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
Section 15.407(a)(6)

Radiated Emission Band Edge  |[FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
Section 15.205, 15.407(b)

Frequency Stability FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
Section 15.407(g)
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2.2. Test Environment

ltems Required (IEC 68-1) Actual
Temperature (°C) 15-35 21
Humidity (%RH) 25-75 50
Barometric pressure (mbar) 860-1060 950-1000
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3. Conducted Emission
3.1. Test Equipment
Conducted Emission / SR-1
Instrument Manufacturer Type No. Serial No. Cal. Date
EMI Test Receiver R&S ESCI 100726 2009/06/28
Two-Line V-Network  |R&S ENV216 100013 2009/06/28
Two-Line V-Network  |R&S ENV216 100014 2009/06/28
50o0hm Coaxial Switch |Anritsu MP59B 6200464462 2008/11/25
500hm Termination SHX TF2 07081401 2008/10/19
Coaxial Cable Luthi RG214 519358 2008/11/25
Temperature/Humidity
Vet zhicheng ZC1-2 QT-THO04 2009/03/31
eter

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

3.2. Test Setup

Shielding Room
~> \/ertical Reference Ground Plane Test Receiver

40 cm——™»3 2mN [:
, EUT AE G o.0

L woog —m

L1

LISN
e
~NJ*

> Horizontal Ground Reference Plang <=
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3.3. Limit
FCC Part 15 Subpart C Paragraph 15.207 Limits
Frequency QP AV
(MHz) (dBuV) (dBuV)
0.15-0.50 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30 60 50

Note 1: The lower limit shall apply at the transition frequencies.
Note 2: The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz
to 0.5 MHz.

3.4. Test Procedure

The EUT was setup according to ANSI C63.4, 2003.

The EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm above the
conducting ground plane. The vertical conducting plane was located 40 cm to the rear of the
EUT. All other surfaces of EUT were at least 80 cm from any other grounded conducting
surface. The EUT and simulators are connected to the main power through a line impedance
stabilization network (LISN). The LISN provides a 50 ohm /50uH coupling impedance for the
measuring equipment. The peripheral devices are also connected to the main power through a
LISN. (Please refer to the block diagram of the test setup and photographs)

Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor,
was individually connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded
back and forth at the center of the lead to form a bundle not exceeding 40 cm in length.
Conducted emissions were investigated over the frequency range from 0.15MHz to 30MHz
using a receiver bandwidth of 9kHz.

3.5. Uncertainty

The measurement uncertainty is defined as * 2.02 dB
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3.6. Test Result

Engineer : Jame

Site : SR-1 (Conducted Emission and Power Time : 2009/07/23 - 16:43
Disturbance Test)

Limit : FCC_Part15.207_00M_QP Margin : 10

Probe : ENV216_100014(0.009-30MHz) - Linel Power : AC 120V/60Hz

EUT : Wireless LAN Access Point Note : Mode 1: Transmit by 802.11b

a0.0—

00—

600

500

400 —

Level{dBu¥)

200

200 —

100 |

0.0-|
0.150

10,000 20400 30000
Frequency (MMHz)
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Engineer : Jame

Site : SR-1 (Conducted Emission and Power Time : 2009/07/23 - 16:45

Disturbance Test)

Limit : FCC_Part15.207_00M_QP Margin : 0
Probe : ENV216_100014(0.009-30MHz) - Linel Power : AC 120V/60Hz
EUT : Wireless LAN Access Point Note : Mode 1: Transmit by 802.11b
800
70
600
500
E 200
200
100
0 _
0.150 ey () 10.000 z0000 30000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
11 = 0.166 10.084 40.300 50.384 -14.774 65.158| QUASIPEAK
2 0.218 9.446 34.800 44.246 -18.649 62.895| QUASIPEAK
3 0.274 9.477 21.900 31.377 -29.619 60.996| QUASIPEAK
4 0.326 9.511 32.500 42.011 -17.541 59.552| QUASIPEAK
5 0.382 9.549 26.100 35.649 -22.587 58.236| QUASIPEAK
6 0.438 9.586 20.000 29.586 -27.514 57.100| QUASIPEAK
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Engineer : Jame

Site : SR-1 (Conducted Emission and Power Time : 2009/07/23 - 16:45

Disturbance Test)

Limit : FCC_Part15.207_00M_AV Margin : 0

Probe : ENV216_100014(0.009-30MHz) - Linel Power : AC 120V/60Hz

EUT : Wireless LAN Access Point

Note : Mode 1: Transmit by 802.11b

200 -

00—

600 —

S0.0—

Level(dBu¥)

400 —

200

200

100

00—

0.1

50

Frequency (hdHz)

10,000

20000 30.000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.166 10.084 28.300 38.384 -16.774 55.158 AVERAGE
2 0.218 9.446 23.300 32.746 -20.149 52.895 AVERAGE
3 0.274 9.477 13.800 23.277 -27.719 50.996 AVERAGE
4 0.326 9.511 24.600 34111 -15.441 49.552 AVERAGE
5/ * 0.382 9.549 24.300 33.849 -14.387 48.236 AVERAGE
6 0.438 9.586 18.900 28.486 -18.614 47.100 AVERAGE
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Engineer : Jame

Site : SR-1 (Conducted Emission and Power Time : 2009/07/23 - 16:39
Disturbance Test)
Limit : FCC_Part15.207_00M_QP Margin : 10
Probe : ENV216_100014(0.009-30MHz) - Line2 Power : AC 120V/60Hz
EUT : Wireless LAN Access Point Note : Mode 1: Transmit by 802.11b
800
70
600 I
B 500 I
& 400-
E 200 -
200
100
0 _

0.150

10,000 20000 30.000
Frequency (hdHz)
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Engineer : Jame

Site : SR-1 (Conducted Emission and Power Time : 2009/07/23 - 16:41

Disturbance Test)

Limit : FCC_Part15.207_00M_QP Margin : 0
Probe : ENV216_100014(0.009-30MHz) - Line2 Power : AC 120V/60Hz
EUT : Wireless LAN Access Point Note : Mode 1: Transmit by 802.11b
800
70
600
500
E 200
200
100
0 _
0.150 ey () 10.000 z0000 30000
Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV) (dB) (dBuV)
1 0.166 9.952 38.000 47.952 -17.206 65.158 QUASIPEAK
2 0.218 9.584 31.200 40.784 -22.111 62.895 QUASIPEAK
3 0.274 9.588 20.600 30.188 -30.808 60.996 QUASIPEAK
4| = 0.326 9.590 31.900 41.490 -18.062 59.552 QUASIPEAK
5 0.382 9.600 30.600 40.200 -18.036 58.236 QUASIPEAK
6 0.438 9.613 21.300 30.913 -26.187 57.100 QUASIPEAK
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Engineer : Jame

Site : SR-1 (Conducted Emission and Power Time : 2009/07/23 - 16:41

Disturbance Test)

Limit : FCC_Part15.207_00M_AV Margin : 0
Probe : ENV216_100014(0.009-30MHz) - Line2 Power : AC 120V/60Hz
EUT : Wireless LAN Access Point Note : Mode 1: Transmit by 802.11b
800
70
600
500
E 200
200
100
0 _
0.150 ey () 10.000 z0000 30000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.166 9.952 28.000 37.952 -17.206 55.158 AVERAGE
2 0.218 9.584 24.800 34.384 -18.511 52.895 AVERAGE
3 0.274 9.588 17.500 27.088 -23.908 50.996 AVERAGE
4| * 0.326 9.590 29.900 39.490 -10.062 49.552 AVERAGE
5 0.382 9.600 28.100 37.700 -10.536 48.236 AVERAGE
6 0.438 9.613 20.300 29.913 -17.187 47.100 AVERAGE
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4. Radiated Emission
4.1. Test Equipment
XIRadiated Emission / AC-2
Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 |2009/06/11
EMI Test Receiver R&S ESCI 100573 2009/05/10
Preamplifier Quietek AP-025C QT-AP003 2008/11/25
Preamplifier Quietek AP-180C CHM-0602012 |2008/11/25
Bilog Type Antenna Schaffner CBL6112B 2932 2008/11/22
Broad-Band Horn
Antenna Schwarzbeck BBHA9120D 496 2008/11/25
Broad-Band Horn
Antenna Schwarzbeck BBHA9170 294 2008/11/25
High-Pass Filter Wainwright WHKX7.0/18G-8SS SN16 2009/03/03
Low-Pass Filter Wainwright WLKS4500-9SS SN2 2009/03/03
50o0hm Coaxial Switch |Anritsu MP59B 6200447304 2008/11/25
Coaxial Cable Huber+Suhner AC2-C 04 2008/11/25
Temperature/Humidity
Meter zhicheng ZC1-2 QT-THO002 2009/03/31

Note 1: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

Page: 22 of 589




L]
Ql-’ IeTeK Report No :  09BS090R-RF-US-P09V01

4.2. Test Setup

Below 1GHz Test Setup:

FRP Dome T ............................... -
Imiodm (Antenna Tower)
Antenna
o [ | VE
L 1 : L |
S(Tcm M 3m/iom » A
(Turntable) -
e - .
GroundFlane Test Receiver r_':ﬁ: I:Iu = W
L ]
Above 1GHz Test Setup:

FRP Dome T ...............................

Imtogm

l Antenna
[ae ]| EUT -

L 1|
80 em |~ WEERENESE :_ 3m »
(Turntable) =

(Antenna Tower)

>  GroundPlane - ooo Pre-Amplifier

Spectrum Analyzer| - g [y +] [controlled——
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4.3. Limit
FCC Part 15 Subpart C Paragraph 15.209

Frequency Distance Level

(MHz) (m) (dBuV/m)

30 - 88 3 40

88 - 216 3 43.5
216 - 960 3 46
Above 960 3 54

Note 1: The lower limit shall apply at the transition frequency.

Note 2: Distance refers to the distance in meters between the measuring instrument antenna
and the closed point of any part of the device or system.

Note 3: E field strength (dBuV/m) = 20 log E field strength (uV/m)

4.4. Test Procedure

The EUT was setup according to ANSI C63.4, 2003.

The EUT is placed on a turn table which is 0.8 meter above ground. The turn table is rotated

360 degrees to determine the position of the maximum emission level. The EUT was

positioned such that the distance from antenna to the EUT was 3 meters.

The antenna is scanned from 1 meter to 4 meters to find out the maximum emission level. This

is repeated for both horizontal and vertical polarization of the antenna. In order to find the

maximum emission, all of the interface cables were manipulated according to ANSI

C63.4:2003 on radiated measurement.

The resolution bandwidth below 1GHz setting on the field strength meter is 120 kHz and above

1GHz is 1MHz.

The frequency range from 30MHz to 10th harmonic is checked.

Note: When doing emission measurement above 1GHz, the horn antenna will be bended down
a little (as horn antenna has the narrow beamwidth) in order to keeping the antenna in
the “cone of radiation” of EUT. The 3dB beamwidth is 60~10 degrees for H-plane and
90~10 degrees for E-plane.

4.5. Uncertainty

+

The measurement uncertainty above 1G is defined as + 3.9 dB
3.8dB

+

below 1G is defined as
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4.6. Test Result

All of the test result shown indicates the worst case, and spectrum analyzer

parameters setting as shown below:
Peak detector: RBW = 1MHz, VBW = 3MHz, sweep time = 200ms;
Average detector: RBW = 1MHz, VBW = 10Hz, sweep time = auto.

802.11a
Chain | CH | Antenna | Frequency | Measure Limit Margin | Detector
(MHz) Level (dBuV/m) (dB)
(dBuV/m)

A H 5185.450 103.25 Fundamental / PK
H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

36 \% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5204.725 102.76 Fundamental / PK

H 463.653 39.89 Spurious / QP

\Y, 633.038 41.28 Spurious / QP

40 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5239.520 102.84 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

48 \% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

\Y, 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

52 H 5261.154 108.34 Fundamental / PK
H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

Vv 7403.702 51.92 Spurious / PK

Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK
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Vv 24000.000 50.23 54 -3.77 PK

H 5305.732 107.85 Fundamental / PK

H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

60 \ 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

\Y 24000.000 50.23 54 -3.77 PK

H 5323.067 107.45 Fundamental / PK

H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

64 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5505.150 108.44 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

100 \ 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK

\Y, 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5602.705 107.15 Fundamental / PK

H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

120 \ 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5704.287 108.36 Fundamental / PK

H 463.653 39.89 Spurious / QP

\Y, 633.038 41.28 Spurious / QP

140 \Y, 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

B 36 H 5183.650 100.34 Fundamental / PK
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H 463.653 39.89 Spurious / QP
\% 633.038 41.28 Spurious / QP
\% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5204.115 103.27 Fundamental / PK
H 463.653 39.89 Spurious / QP
\Y, 633.038 41.28 Spurious / QP
40 \Y, 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5243.950 100.73 Fundamental / PK
H 463.653 39.89 Spurious / QP
\% 633.038 41.28 Spurious / QP
48 \% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
\Y 24000.000 50.23 54 -3.77 PK
H 5265.392 108.52 Fundamental / PK
H 463.653 39.89 Spurious / QP
Vv 633.038 41.28 Spurious / QP
52 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5302.473 108.94 Fundamental / PK
H 463.653 39.89 Spurious / QP
\ 633.038 41.28 Spurious / QP
60 \ 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK
\Y, 14470.752 46.35 54 -7.65 PK
\Y, 24000.000 50.23 54 -3.77 PK
64 H 5323.067 106.62 Fundamental / PK
H 463.653 39.89 Spurious / QP
Vv 633.038 41.28 Spurious / QP
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Vv 7403.702 51.92 Spurious / PK

Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5505.150 110.14 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

100 Vv 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK

\Y, 14470.752 46.35 54 -7.65 PK

Y 24000.000 50.23 54 -3.77 PK

H 5606.320 109.87 Fundamental / PK

H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

120 \ 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5703.286 110.31 Fundamental / PK

H 463.653 39.89 Spurious / QP

\Y, 633.038 41.28 Spurious / QP

140 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

C H 5192.950 102.15 Fundamental / PK
H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

36 \ 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

40 H 5206.251 101.74 Fundamental / PK
H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

Vv 7403.702 51.92 Spurious / PK

\Y, 5354177 43.77 54 -10.23 PK
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Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5237.456 100.82 Fundamental / PK
H 463.653 39.89 Spurious / QP
\ 633.038 41.28 Spurious / QP
48 \% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
\Y 24000.000 50.23 54 -3.77 PK
H 5263.984 109.27 Fundamental / PK
H 463.653 39.89 Spurious / QP
Vv 633.038 41.28 Spurious / QP
52 Vv 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5307.473 110.46 Fundamental / PK
H 463.653 39.89 Spurious / QP
\ 633.038 41.28 Spurious / QP
60 \Y, 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5322.933 105.53 Fundamental / PK
H 463.653 39.89 Spurious / QP
\% 633.038 41.28 Spurious / QP
64 Vv 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5503.500 110.35 Fundamental / PK
H 463.653 39.89 Spurious / QP
\Y, 633.038 41.28 Spurious / QP
100 \Y, 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
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H 5608.327 108.43 Fundamental / PK

H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

120 \ 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5706.493 110.23 Fundamental / PK

H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

140 Vv 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

\Y 24000.000 50.23 54 -3.77 PK

802.11n(20MHz)
Chain | CH | Antenna | Frequency | Measure Limit Margin | Detector
(MHz) Level (dBuV/m) (dB)
(dBuV/m)

A H 5183.650 103.34 Fundamental / PK
H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

36 Vv 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5206.351 101.84 Fundamental / PK

H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

40 \ 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

48 H 5246.842 103.29 Fundamental / PK
H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP
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Vv 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5267.943 109.05 Fundamental / PK
H 463.653 39.89 Spurious / QP
\ 633.038 41.28 Spurious / QP
52 Vv 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK
\Y, 14470.752 46.35 54 -7.65 PK
\Y 24000.000 50.23 54 -3.77 PK
H 5308.941 110.39 Fundamental / PK
H 463.653 39.89 Spurious / QP
\% 633.038 41.28 Spurious / QP
60 \% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5323.200 106.76 Fundamental / PK
H 463.653 39.89 Spurious / QP
\Y, 633.038 41.28 Spurious / QP
64 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5503.950 108.02 Fundamental / PK
H 463.653 39.89 Spurious / QP
\% 633.038 41.28 Spurious / QP
100 \ 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
120 H 5607.943 108.83 Fundamental / PK
H 463.653 39.89 Spurious / QP
Vv 633.038 41.28 Spurious / QP
Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK
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Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5705.236 109.64 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

140 \% 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

\Y, 24000.000 50.23 54 -3.77 PK

B H 5184.100 100.72 Fundamental / PK
H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

36 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5206.384 101.84 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

40 \Y, 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5247.569 102.66 Fundamental / PK

H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

48 \ 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5265.853 108.37 Fundamental / PK

H 463.653 39.89 Spurious / QP

\Y, 633.038 41.28 Spurious / QP

52 \Y, 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK
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H 5306.462 107.84 Fundamental / PK

H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

60 \% 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5321.867 106.92 Fundamental / PK

H 463.653 39.89 Spurious / QP

\Y, 633.038 41.28 Spurious / QP

64 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

\Y 24000.000 50.23 54 -3.77 PK

H 5503.050 109.09 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

100 \ 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

\Y, 14470.752 46.35 54 -7.65 PK

\Y, 24000.000 50.23 54 -3.77 PK

H 5607.346 110.84 Fundamental / PK

H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

120 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

\Y 24000.000 50.23 54 -3.77 PK

H 5707.383 109.37 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

140 \Y, 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK

\Y, 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

C 36 H 5183.800 106.13 Fundamental / PK
H 463.653 39.89 Spurious / QP
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Vv 633.038 41.28 Spurious / QP
\% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5207.466 102.84 Fundamental / PK
H 463.653 39.89 Spurious / QP
Vv 633.038 41.28 Spurious / QP
40 \Y, 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5244 .532 103.53 Fundamental / PK
H 463.653 39.89 Spurious / QP
\% 633.038 41.28 Spurious / QP
48 \ 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5265.678 108.56 Fundamental / PK
H 463.653 39.89 Spurious / QP
Vv 633.038 41.28 Spurious / QP
52 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5305.343 109.23 Fundamental / PK
H 463.653 39.89 Spurious / QP
\ 633.038 41.28 Spurious / QP
60 \ 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
\Y, 14470.752 46.35 54 -7.65 PK
\Y 24000.000 50.23 54 -3.77 PK
64 H 5323.067 114.36 Fundamental / PK
H 463.653 39.89 Spurious / QP
Vv 633.038 41.28 Spurious / QP
Y 7403.702 51.92 Spurious / PK
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Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5505.900 109.32 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

100 \ 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

\Y, 14470.752 46.35 54 -7.65 PK

\Y, 24000.000 50.23 54 -3.77 PK

H 5607.452 109.28 Fundamental / PK

H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

120 \ 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5708.452 108.48 Fundamental / PK

H 463.653 39.89 Spurious / QP

\Y, 633.038 41.28 Spurious / QP

140 \Y, 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

A+B H 5187.850 102.75 Fundamental / PK
H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

36 \% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

40 H 5207.533 102.94 Fundamental / PK
H 463.653 39.89 Spurious / QP

\Y, 633.038 41.28 Spurious / QP

Vv 7403.702 51.92 Spurious / PK

Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK
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Vv 24000.000 50.23 54 -3.77 PK
H 5244.634 102.82 Fundamental / PK
H 463.653 39.89 Spurious / QP
\% 633.038 41.28 Spurious / QP
48 \% 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
\Y 24000.000 50.23 54 -3.77 PK
H 5268.492 108.34 Fundamental / PK
H 463.653 39.89 Spurious / QP
Vv 633.038 41.28 Spurious / QP
52 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5305.482 108.24 Fundamental / PK
H 463.653 39.89 Spurious / QP
\ 633.038 41.28 Spurious / QP
60 \ 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK
\Y, 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5322.000 110.74 Fundamental / PK
H 463.653 39.89 Spurious / QP
Vv 633.038 41.28 Spurious / QP
64 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5505.900 109.42 Fundamental / PK
H 463.653 39.89 Spurious / QP
\Y, 633.038 41.28 Spurious / QP
100 \Y, 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
120 H 5606.382 108.43 Fundamental / PK
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H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

\% 7403.702 51.92 Spurious / PK

Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5706.467 107.96 Fundamental / PK

H 463.653 39.89 Spurious / QP

\Y, 633.038 41.28 Spurious / QP

140 \Y, 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Y 24000.000 50.23 54 -3.77 PK

A+C H 5184.100 104.20 Fundamental / PK
H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

36 \ 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

\Y 24000.000 50.23 54 -3.77 PK

H 5206.384 102.48 Fundamental / PK

H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

40 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5246.466 103.56 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

48 \% 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK

\Y, 14470.752 46.35 54 -7.65 PK

\Y, 24000.000 50.23 54 -3.77 PK

52 H 5264.852 109.23 Fundamental / PK
H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP
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Vv 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5304.521 107.94 Fundamental / PK
H 463.653 39.89 Spurious / QP
\ 633.038 41.28 Spurious / QP
60 Vv 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5322.800 111.65 Fundamental / PK
H 463.653 39.89 Spurious / QP
\% 633.038 41.28 Spurious / QP
64 Vv 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5505.000 109.85 Fundamental / PK
H 463.653 39.89 Spurious / QP
Vv 633.038 41.28 Spurious / QP
100 Vv 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5607.462 109.42 Fundamental / PK
H 463.653 39.89 Spurious / QP
\% 633.038 41.28 Spurious / QP
120 \% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
140 H 5705.272 110.34 Fundamental / PK
H 463.653 39.89 Spurious / QP
Vv 633.038 41.28 Spurious / QP
Vv 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
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Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

B+C H 5187.850 102.75 Fundamental / PK
H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

36 \ 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

\Y 24000.000 50.23 54 -3.77 PK

H 5205.345 101.72 Fundamental / PK

H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

40 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5246.467 101.58 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

48 \Y, 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5260.743 108.43 Fundamental / PK

H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

52 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5307.353 109.23 Fundamental / PK

H 463.653 39.89 Spurious / QP

\Y, 633.038 41.28 Spurious / QP

60 \Y, 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK
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H 5322.800 111.65 Fundamental / PK

H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

64 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5505.900 109.41 Fundamental / PK

H 463.653 39.89 Spurious / QP

\Y, 633.038 41.28 Spurious / QP

100 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

\Y 24000.000 50.23 54 -3.77 PK

H 5608.562 108.37 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

120 \% 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

\Y, 14470.752 46.35 54 -7.65 PK

\Y, 24000.000 50.23 54 -3.77 PK

H 5692.594 108.35 Fundamental / PK

H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

140 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

\Y 24000.000 50.23 54 -3.77 PK

A+B+C H 5183.500 105.10 Fundamental / PK
H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

36 \Y, 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK

\Y, 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

40 H 5208.532 102.54 Fundamental / PK
H 463.653 39.89 Spurious / QP
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Vv 633.038 41.28 Spurious / QP
\% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5248.355 103.28 Fundamental / PK
H 463.653 39.89 Spurious / QP
Vv 633.038 41.28 Spurious / QP
48 \Y, 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5255.683 109.42 Fundamental / PK
H 463.653 39.89 Spurious / QP
\% 633.038 41.28 Spurious / QP
52 Vv 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5306.351 110.03 Fundamental / PK
H 463.653 39.89 Spurious / QP
Vv 633.038 41.28 Spurious / QP
60 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5323.600 112.44 Fundamental / PK
H 463.653 39.89 Spurious / QP
\ 633.038 41.28 Spurious / QP
64 Vv 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
\Y, 14470.752 46.35 54 -7.65 PK
\Y 24000.000 50.23 54 -3.77 PK
100 H 5504.700 110.35 Fundamental / PK
H 463.653 39.89 Spurious / QP
Vv 633.038 41.28 Spurious / QP
Vv 7403.702 51.92 Spurious / PK
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Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5607.396 109.74 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

120 \% 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

\Y, 14470.752 46.35 54 -7.65 PK

\Y, 24000.000 50.23 54 -3.77 PK

H 5706.452 108.83 Fundamental / PK

H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

140 \ 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

802.11n(40MHz)
Chain | CH | Antenna | Frequency | Measure Limit Margin | Detector
(MHz) Level (dBuV/m) (dB)
(dBuV/m)

A H 5198.000 96.22 Fundamental / PK
H 463.653 39.89 Spurious / QP

\Y, 633.038 41.28 Spurious / QP

38 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5237.452 97.73 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

46 \% 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK
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H 5277.582 103.46 Fundamental / PK

H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

54 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5315.167 101.43 Fundamental / PK

H 463.653 39.89 Spurious / QP

\Y, 633.038 41.28 Spurious / QP

62 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

\Y 24000.000 50.23 54 -3.77 PK

H 5501.500 102.60 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

102 \% 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

\Y, 24000.000 50.23 54 -3.77 PK

H 5583.523 104.74 Fundamental / PK

H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

118 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5678.325 104.36 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

134 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

\Y, 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

B 38 H 5203.667 97.76 Fundamental / PK
H 463.653 39.89 Spurious / QP
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Vv 633.038 41.28 Spurious / QP
\% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5223.573 98.46 Fundamental / PK
H 463.653 39.89 Spurious / QP
Vv 633.038 41.28 Spurious / QP
46 \Y, 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
\Y 24000.000 50.23 54 -3.77 PK
H 5275.356 103.54 Fundamental / PK
H 463.653 39.89 Spurious / QP
\% 633.038 41.28 Spurious / QP
54 Vv 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5323.667 103.04 Fundamental / PK
H 463.653 39.89 Spurious / QP
\Y, 633.038 41.28 Spurious / QP
62 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5503.833 103.83 Fundamental / PK
H 463.653 39.89 Spurious / QP
\ 633.038 41.28 Spurious / QP
102 \% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
118 H 5596.783 104.25 Fundamental / PK
H 463.653 39.89 Spurious / QP
Vv 633.038 41.28 Spurious / QP
Vv 7403.702 51.92 Spurious / PK
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Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5677.578 105.62 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

134 \% 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

\Y, 14470.752 46.35 54 -7.65 PK

\Y, 24000.000 50.23 54 -3.77 PK

C H 5203.833 97.59 Fundamental / PK
H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

38 \% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5237.078 99.24 Fundamental / PK

H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

46 \Y, 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5263.942 102.46 Fundamental / PK

H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

54 Vv 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

62 H 5325.000 105.98 Fundamental / PK
H 463.653 39.89 Spurious / QP

\Y, 633.038 41.28 Spurious / QP

Vv 7403.702 51.92 Spurious / PK

Vv 5354177 43.77 54 -10.23 PK

\Y 14470.752 46.35 54 -7.65 PK
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Vv 24000.000 50.23 54 -3.77 PK

H 5493.833 103.40 Fundamental / PK

H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

102 \% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

\Y, 24000.000 50.23 54 -3.77 PK

H 5598.462 102.83 Fundamental / PK

H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

118 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5677.392 103.29 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

134 \% 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

\Y, 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

A+B H 5193.167 98.55 Fundamental / PK
H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

38 \% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5236.291 97.48 Fundamental / PK

H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

46 Vv 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

54 H 5277.382 101.84 Fundamental / PK
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H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

\% 7403.702 51.92 Spurious / PK

Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5312.000 104.20 Fundamental / PK

H 463.653 39.89 Spurious / QP

\Y, 633.038 41.28 Spurious / QP

62 \Y, 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5514.000 105.54 Fundamental / PK

H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

102 \% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5584.294 103.75 Fundamental / PK

H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

118 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5673.458 102.54 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

134 \% 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

\Y, 24000.000 50.23 54 -3.77 PK

A+C | 38 H 5198.167 99.62 Fundamental / PK
H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP
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Vv 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5237.458 98.73 Fundamental / PK
H 463.653 39.89 Spurious / QP
\ 633.038 41.28 Spurious / QP
46 Vv 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK
\Y, 14470.752 46.35 54 -7.65 PK
\Y 24000.000 50.23 54 -3.77 PK
H 5277.382 103.28 Fundamental / PK
H 463.653 39.89 Spurious / QP
\% 633.038 41.28 Spurious / QP
54 Vv 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5311.667 107.00 Fundamental / PK
H 463.653 39.89 Spurious / QP
\Y, 633.038 41.28 Spurious / QP
62 \Y, 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5509.000 103.73 Fundamental / PK
H 463.653 39.89 Spurious / QP
\% 633.038 41.28 Spurious / QP
102 \% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
118 H 5581.384 103.26 Fundamental / PK
H 463.653 39.89 Spurious / QP
Vv 633.038 41.28 Spurious / QP
Vv 7403.702 51.92 Spurious / PK
\Y 5354177 43.77 54 -10.23 PK
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Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5674.832 104.28 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

134 \% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

\Y, 24000.000 50.23 54 -3.77 PK

B+C H 5198.167 99.63 Fundamental / PK
H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

38 Vv 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5237.492 99.47 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

46 Vv 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK

\Y, 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5277.539 104.25 Fundamental / PK

H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

54 Vv 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5312.000 104.20 Fundamental / PK

H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

62 \Y, 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK
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H 5509.000 103.74 Fundamental / PK

H 463.653 39.89 Spurious / QP

\% 633.038 41.28 Spurious / QP

102 \ 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5596.367 103.26 Fundamental / PK

H 463.653 39.89 Spurious / QP

\Y, 633.038 41.28 Spurious / QP

118 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5677.468 102.83 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

134 \% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

\Y, 24000.000 50.23 54 -3.77 PK

A+B+C H 5200.167 99.37 Fundamental / PK
H 463.653 39.89 Spurious / QP

Vv 633.038 41.28 Spurious / QP

38 Vv 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK

Vv 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

H 5238.492 100.27 Fundamental / PK

H 463.653 39.89 Spurious / QP

\ 633.038 41.28 Spurious / QP

46 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK

\Y, 14470.752 46.35 54 -7.65 PK

Vv 24000.000 50.23 54 -3.77 PK

54 H 5281.249 104.75 Fundamental / PK
H 463.653 39.89 Spurious / QP
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Vv 633.038 41.28 Spurious / QP
\% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5319.000 106.15 Fundamental / PK
H 463.653 39.89 Spurious / QP
Vv 633.038 41.28 Spurious / QP
62 \Y, 7403.702 51.92 Spurious / PK
\Y, 5354177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
\Y 24000.000 50.23 54 -3.77 PK
H 5505.833 104.61 Fundamental / PK
H 463.653 39.89 Spurious / QP
\% 633.038 41.28 Spurious / QP
102 \ 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5596.230 102.37 Fundamental / PK
H 463.653 39.89 Spurious / QP
\Y, 633.038 41.28 Spurious / QP
118 Vv 7403.702 51.92 Spurious / PK
Vv 5354177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
H 5675.338 102.84 Fundamental / PK
H 463.653 39.89 Spurious / QP
\ 633.038 41.28 Spurious / QP
134 \% 7403.702 51.92 Spurious / PK
Vv 5354.177 43.77 54 -10.23 PK
Vv 14470.752 46.35 54 -7.65 PK
Vv 24000.000 50.23 54 -3.77 PK
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5. Occupied Bandwidth

5.1. Test Equipment

Occupied Bandwidth / AC-6

Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 |2009/06/11
Coaxial Cable Huber+Suhner AC4-RF 09 2008/11/25
Temperature/Humidity

Meter zhicheng ZC1-2 QT-THOO07 2009/03/30

Note: All equipments are calibrated with

traceable calibrations. Each calibration is traceable to the

national or international standards.

5.2. Test Setup

Spectrum

Analyzer

v .

og = EUT

wp (Ground Reference Plang <t

Non-Conducted
Table

5.3. Limit

N/A
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5.4. Test Procedure

5.5.

The EUT was tested according to FCC Public Notice DA 02-2138, August 30, 2002 for
compliance to FCC 47CFR 15.407 requirements.

Emission bandwidth “B” MHz.

® Use a RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW

Use a peak detector.

Do not use the Max Hold function. Rather, use the view button to capture the emission.

Measure the maximum width of the emission that is 26 dB down from the peak of the
emission. Compare this with the RBW setting of the analyzer. Readjust RBW and repeat
measurement as needed until the RBW/EBW ratio is approximately 1%.

Uncertainty

The measurement uncertainty is defined as * 1 kHz
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5.6.

Test Result

Product . |Wireless LAN Access Point

Test ltem Occupied Bandwidth

Test Site : |AC-6

Test Mode Mode 1: Transmit by 802.11a (Chain A)

Channel No. Frequency |[26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MHz) (MHz) (MHz)
36 5180 20.672 16.4876
40 5200 22.066 16.5032
48 5240 20.818 16.5344
52 5260 22.900 16.5659
60 5300 21.922 16.4514
64 5320 21.481 16.5194
100 5500 20.836 16.4956
120 5600 22.139 16.5949
140 5700 22.673 16.5348
Channel 36 (5180MHz)

# Agilent T |Freq/Channel

Ch Freq

Occupied Bandwidth

Occupied Bandwidth

5.18 GHz

Trig Free | o eh00006 GHz

Occ BH % Pwr

16.4876 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Center Freq

Start Freq
5.15566000 GHz

Stop Freq
5.20566000 GHz

CF Step
D.00000888 MHz
Auto Man

Freq Offset
086000008 Hz

Signal Track
On 0ff

Copyright 2000-2005 Agilent Technologies
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Channel 40 (5200MHz)
i Agilent R T |Freg/Channel

Center Freq

Ch Freq 5.2 GHz Trig Free| o 50600000 GHz

Occupied Bandwidth

Start Freq
5.17560000 GHz

Stop Freqg
5.22500000 GHz

CF Step
5.00000088 MHz
Auto Man

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

16.5032 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Channel 48 (5240MHz)
# Agilent R T |Freg/Channel

Ch Freq  5.24 Gz Trig Free| < Somiert e

Occupied Bandwidth

Start Freq
5.21566000 GHz

Stop Freq
S 5.26566000 GHz
?-'-\-—'-.-r'-.o-rr\wr.'#l.,.- i ey .-p,,;?
> -p"" CF Step

L ke 5.BAAARAGE MHz
- P il I Ruto Man
dB Y. il
Freq Offset
B.a00R6eea Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

16.5344 MHz % dB

Transmit Freq Error 5
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies
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Channel 52 (5260MHz)
= Agilent T |Freg/Channel

Center Freq

Ch Freq 5.26 GHz Trig Free| o Sca00000 GHz

Occupied Bandwidth I

Start Freq
5.23500000 GHz

B

Stop Freqg
AT bty 5.28500000 GHz
| 1 !

3 gl
_ihh ..a'll.rT.ﬁ'Y " 'Jr\".\'lj.-, = CF 5te p
P e hd Mg 500000000 MHz

. it
"r'-"*'f"*‘“" |‘M‘F"p'-'l,. | Butno Man

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

16.5659 MHz % dB

Transmit Freq Error 51
% dB Bandwidth 0 M

Copyright 2000-2005 Agilent Technologies

Channel 60 (5300MHz)
# Agilent R T |Freg/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free| o 20600000 GHz

Occupied Bandwidth

Start Freq
5.27500000 GHz

Stop Freqg
532500000 GHz

CF Step
5.00000088 MHz
7| Buto Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

16.4514 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies
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Channel 64 (5320MHz)
= Agilent T |Freg/Channel

Center Freq

Ch Freq ©5.32 GHz Trig Free| o 25600000 GHz

Occupied Bandwidth

Start Freq
5.29560000 GHz

Stop Freqg
534500000 GHz

CF Step
5.00000088 MHz
Auto Man

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

16.5184 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Channel 100 (5500MHz)
# Agilent T |Freg/Channel

Center Freq

Ch Freq 5.5 GHz Trig Free| o connpnon GHz

Occupied Bandwidth

Start Freq
5.47500000 GHz

Stop Freqg
5.52500000 GHz

¥ )
I e CF Step
I ‘M\I‘__w.,mub\? o 5.00000000 MHz
I"'ﬂh"ﬂﬂ J“"'Mll My ¥ h!r'\ "'*“"f'ﬁ‘i. m Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

16.4956 MHz % dB

Transmit Freq Error 55
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies
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Channel 120 (5600MHz)
= Agilent T |Freg/Channel

Center Freq
S.EARBEA00 GHz

Ch Freq 5.6 GHz Trig Free
Occupied Bandwidth

Start Freq
5.57500000 GHz

Stop Freqg
?4-,4.\-'.I.'f,.-.F-,.m-.~—-.hu.L,.l-...-1-,rm."¥~'\.-‘[1"r._.-»l--|? 5.62500080 GHz
,|'|l ly

I'W’IIH ',*P.-H ;\n(_ CF Ste p

9
ity Bring .
TITeat QST 500086000 MHz
'f'f'*“"'l"‘“ : H"""‘*"’"*""ﬂ Auto Man

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

16.5849 MHz % dB

Transmit Freq Error
% dB Bandwuidth 22139 MH

Copyright 2000-2005 Agilent Technologies

Channel 140 (5700MHz)
# Agilent T |Freg/Channel

Center Freq

Ch Freq 5.7 GHz Trig Free| o 20600000 GHz

Occupied Bandwidth

Start Freq
567500000 GHz

Stop Freqg
572500000 GHz

A e r-.-|F,u\-ﬂ*-ml,..-.f.-.;,w,n-. ,'.,ol

I"’-Fw“l"ﬂ(u_‘_ﬂ i CF Step
My i W 5.00000000 Hz
J‘lf"’ Ruto Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

16.5348 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies
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Product : |Wireless LAN Access Point
Test Item Occupied Bandwidth
Test Site : |AC-6
Test Mode Mode 1: Transmit by 802.11a (Chain B)
Channel No. Frequency |26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MHZz) (MHz) (MHZz)
36 5180 21.732 16.5300
40 5200 21.766 16.5269
48 5240 22.119 16.5337
52 5260 22.554 16.5249
60 5300 21.374 16.5163
64 5320 21.752 16.5922
100 5500 22.135 16.6355
120 5600 22.344 16.5421
140 5700 21.144 16.5862

# Agilent

Ch Freq

Channel 36 (5180MHz)

R T |Freq/thannel

5.18 GHz

Deccupied Bandwidth

Occupied Bandwidth
16.5300 MHz

Transmit Freq Error
¥ dB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Q\-n—.1_"0‘F|'ﬂ"'H'r"-"'""-.'nI‘l|'-"P!."f.‘-ﬂ'.-.-.»‘.l’.‘lllﬂ_“l?

| I,
. L
P‘l'l‘ﬁ;r.\
4

. "'""I,\'-,.

Occ BH 7Z Pwr
x dB

Trig Free

Center Freq
5.18088808 GHz

Start Freq
5.15566800 GHz

Stop Freq
5.20580000 GHz

CF Step
D.A6REEaEE MHz
Auto Man

Freq Offset
my  0.00000000 Hz

Signal Track
On 0ff
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Channel 40 (5200MHz)
i Agilent RL Freq/Channel

Ch Freq 5.2 GHz Trig Free 5%3@?@"@9@%5@2

Occupied Bandwidth

Start Freq
5.17560000 GHz

Stop Freqg
5.225008860 GHz
Q.+\-u,-.'r‘-'-.-‘u,ffﬁfu'-.-1 iy
_IlI 1 III.

.H,mhiw% :

CF Step
5.00000088 MHz
Auto Man

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

16.5269 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Channel 48 (5240MHz)
# Agilent R T |Freg/Channel

Ch Freq  5.24 Gz Trig Free| < Somiert e

Occupied Bandwidth

Start Freq
5.21566000 GHz

Stop Freqg
5.26500000 GHz

CF Step
5.00000088 MHz
Auto Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

16.5337 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies
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Channel 52 (5260MHz)
= Agilent T |Freg/Channel

Center Freq

Ch Freq 5.26 GHz Trig Free| o Sca00000 GHz

Occupied Bandwidth

Start Freq
5.23500000 GHz

Stop Freqg
QromtoAie st pint oy 5.285E0000 GHz

A "n"'rl

Lt

: CF Step
S.AA06EA00 MHz

Auto Man

R

A
fortra T
I,'d\*l".""“‘l ]

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

16.5249 MHz % dB

Transmit Freq Error
% dB Bandwuidth 22.55

Copyright 2000-2005 Agilent Technologies

Channel 60 (5300MHz)
# Agilent T |Freg/Channel

Center Freq
5.30000000 GHz

Ch Freq 5.2 GHz Trig Free
Occupied Bandwidth

Start Freq
5.27500000 GHz

Stop Freqg
?‘_.ﬂ,,_1.',‘r_.‘rr,-.|Ir1.p,..r-.11I-I.¢1s-n;'»v-ﬂ-...'r-r'-'u-.'-o? 5 o 3 2 5 @ @ @ @ @ G H Z

. [ ]
'I M"?' Oty Jﬁ‘"""ﬁa,v.-.. .: CF Step
g oty C.0ABARRRA MHz

el g ol
TR A Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

16.5163 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies
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Channel 64 (5320MHz)
i Agilent R T |Freg/Channel

Ch Freq  5.32 GHz Trig Free | < Sopann o

Occupied Bandwidth I

Start Freq
5.29560000 GHz

B
Stop Freqg
e o e e 534500000 GHz

i lh__|.|
Jhlﬁl"llwﬂ H""""\(\._ CF Ste p

l'l”r ‘.'\FI"' ¥ W I
L papl D i HSU : t@ﬂ@@@@@@@ Tfl Ha -

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

16.5922 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Channel 100 (5500MHz)
# Agilent R T |Freg/Channel

Ch Freq 5.5 GHz Trig Free Sggé]@t@e@r@g%iqz

Occupied Bandwidth

Start Freq
5.47500000 GHz

Stop Freqg
;gr»»~x‘--'-p-a---+--f.iﬂrr-f-v«-am-ﬁ,? 5.50560000 GHz
W III|'I'

! W CF Step

i "l\"w.! o \
aporgpend LT 5 60000000 MHz
Auto Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

16.6355 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies
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Channel 120 (5600MHz)
= Agilent T |Freg/Channel

Center Freq
S.EA0BEA00 GHz

Ch Freq 5.6 GHz Trig Free
Occupied Bandwidth

Start Freq
5.57500000 GHz

Stop Freqg
(?.\l-‘-Jr"\."A-,.-4--u_n-.-r1'|H-'m'r-.-n-mu;._.,r.,v,? 5.625A0A08 GHz
- P & CF Step

iy, I I"“r' Py
et ey 500000089 MHz
,}WJ{'““WI*'M B 1|r il Futo Man

mlwﬂ"mr'l'n

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

16.5421 MHz % dB

Transmit Freq Error -5
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Channel 140 (5700MHz)
# Agilent T |Freg/Channel

Center Freq

Ch Freq 5.7 GHz Trig Free| o 20600000 GHz

Occupied Bandwidth

Start Freq
567500000 GHz

Stop Freqg
572500000 GHz

CF Step
5.06066060 MHz
Wl Auto Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

16.5862 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies
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Product : |Wireless LAN Access Point

Test Item . |Occupied Bandwidth

Test Site : |AC-6

Test Mode : |Mode 1: Transmit by 802.11a (Chain C)

Channel No. Frequency |26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MHZz) (MHz) (MHZz)

36 5180 22.950 16.5419
40 5200 21.861 16.6046
48 5240 21.900 16.5095
52 5260 22.801 16.5614
60 5300 22.871 16.4621
64 5320 20.779 16.5318
100 5500 20.897 16.5419
120 5600 22.219 16.5400
140 5700 22.683 16.5096

Channel 36 (5180MHz)

# Agilent T [Freq/Channel

Center Freq
5.20088000 GHz

Ch Freqy 5.2 GHz Trig Free
Deccupied Bandwidth

Start Freq
517560800 GHz

Stop Freq
5.22500088 GHz
?‘.I-.'r-IJ‘-‘.v"rw\-'"r1"N.‘fn"JI-1'f|"f‘r"L‘III.-.-I""»OI'"‘I.U-Q.

CF Step
AL 'uH rLr. =
T i, 500000000 Mz

Wohyoy Auto Man
H "i.w.ﬂ__ ] ——

T
. p H-,.,.\.Ii-'W'
dB haite

Freq Offset
my  0.00000000 Hz

- — - . - ' Signal Track
Occupied Bandwidth Occ BH % Pwr On 0ff

16.5419 MHz % dB

Transmit Freq Error
¥ dB Bandwuidth

Copyright 2000-2005 Agilent Technologies
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Channel 40 (5200MHz)
= Agilent Freq/Channel

Center Freq

Ch Freq 5.2 GHz Trig Free C SOA00000 GHz

Occupied Bandwidth I
Center 5.200000000 GHz Start Freq
5.17500080 GHz

B
Stop Freqg
?,+.J..--1.v-,.lp.~,-&-.I'l1»‘-.,I‘|---.J'Hu"-'-'p\i'f-m‘.-'f\h? 5.225A0008 GHz
| |
™,

M CF Step
ey l’II|‘|ﬁf',-‘L1||J|\t-ﬂr"u‘,‘.nﬂll“||’} C.AarARana MHz
Wl Auto Man
Freq Offset
B.A0000688 Hz
- - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

16.6046 MHz % dB

Transmit Freq Error
% dB Bandwuidth

File Operation Status. A:\SCREN186.GIF file saved

Channel 48 (5240MHz)
# Agilent T |Freg/Channel

Center Freq

Ch Freq 5.24 GHz Trig Free| o 51600000 GHz

Occupied Bandwidth

Start Freq
5.21566000 GHz

Stop Freqg

‘ . u 5.26508008 GHz
?-\rm—' b e Y .,‘?
i CF Step
5.A0000808 MHz

Auto Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

16.5095 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies
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Channel 52 (5260MHz)
= Agilent T |Freg/Channel

Center Freq
5.26000000 GHz

Ch Freq 5.26 GHz Trig Free
Occupied Bandwidth

Start Freq
5.23500000 GHz

Stop Freqg
Q*q,«,*q PN 5.28500000 GHz

! Iih'?'l'ﬁhlr.r,t 'y c F s te p
! """'qr-.l,a_..;‘w 5.000A0608 MHz
' e | o Man

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

16.5614 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Channel 60 (5300MHz)
# Agilent RL Freq/Channel

Center Freq
5.30000000 GHz

Ch Freq 5.2 GHz Trig Free
Occupied Bandwidth

Start Freq
5.27500000 GHz

Stop Freqg
532500000 GHz

CF Step
5.00000088 MHz
Auto Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

16.4621 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies
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Channel 64 (5320MHz)
= Agilent T |Freg/Channel

Ch Freq  5.32 GHz Trig Free | < Sopann o

Occupied Bandwidth

Start Freq
5.29560000 GHz

Stop Freqg
Q.,.-..I_,-\-.._'_J‘.1-'.-h'!m'r'ﬂ1dr"—'-.t.n.'p"n‘.n-‘n.ﬁ.h‘a.u..? 5.345A0008 GHz

{ |

it ¥
g i "r'ﬁ.
T ._u,ﬂl'«-"r‘I"""“' s

Mot
. ke, LT, CF Step
i el

5.00000088 MHz
Auto Man

it ||'I| r’ 5'1"""'"’."‘ J";J,i"

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

16.5318 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Channel 100 (5500MHz)
# Agilent R T |Freg/Channel

Ch Freq 5.5 GHz Trig Free Sggé]@t@e@r@g%iqz

Occupied Bandwidth

Start Freq
5.47500000 GHz

Stop Freqg
¢,‘r<'-,V\-IﬂuJ"ll~‘q.Iv-+LIIIIl\I~"',-"'h'|'l.a,u1"rup'l'|¢ 5.52500080 GHz

" |II ll
i
. ﬁ - ,r“\'
A ﬂ'f T |ll{JP"I' L\

b
““!%. ™ CF Step
i

T | 5.h6066688 MHz
}""I“"j"ﬂ-f‘mf‘*rﬂ Auto Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

16.5419 MHz % dB

Transmit Freq Error A5
% dB Bandwuidth 7

Copyright 2000-2005 Agilent Technologies
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Channel 120 (5600MHz)
= Agilent T |Freg/Channel

Ch Freq 5.6 GHz Trig Free Sggé]@t@e@r@g%iqz

Occupied Bandwidth

Start Freq
5.57500000 GHz

Stop Freqg

P Sy 5.62500008 GHz
| I'|

- ‘ﬂmi” “‘w‘"r'. CF Step

st i 5.00000000 MHz

P TYL M '._-'!J
W ||}-" r
.Hh*""'"ﬁ“ﬂ W
.4;'.

"1"‘~'PJ.“M.,.-.,-¢”| futo Man

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

16.5400 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Channel 140 (5700MHz)
# Agilent T |Freg/Channel

Ch Freq 5.7 GHz Trig Free St?:gé]@t@e@r@g%iqz

Occupied Bandwidth

Start Freq
567500000 GHz

Stop Freqg
QA sy 5.72560008 GHz
[ \

o L
e g € CF Step
PO e i azommweryg| 500060000 HHz
et f ’ """If-' lz| Auto Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

16.5096 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies
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Product : |Wireless LAN Access Point
Test Item Occupied Bandwidth
Test Site : |AC-6
Test Mode Mode 2: Transmit by 802.11n (20MHz Bandwidth) (Chain A)
Channel No. Frequency |26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MHZz) (MHz) (MHZz)

36 5180 21.664 17.7297

40 5200 22.042 17.7273

48 5240 22.143 17.5396

52 5260 23.300 17.6735

60 5300 23.816 17.7303

64 5320 22.239 17.7422

100 5500 22.922 17.7116

120 5600 22.231 17.7450

140 5700 22.864 17.6915

# Agilent

Ch Freqy
Deccupied Bandwidth

e Y
I
h-.-r . Wu,.,l.. !

T

Occupied Bandwidth

17.7297 MHz

Transmit Freq Error
¥ dB Bandwuidth

Copyright 2000-2005 Agilent Technologies

5.18 GHz

Channel 36 (5180MHz)

Trig Free

Occ BH 7Z Pwr
x dB

T |Freq/thannel

Center Freq
5.18088808 GHz

Start Freq
5.15566800 GHz

Stop Freq
5.20580000 GHz

CF Step
D.A6REEaEE MHz
Auto Man

Freq Offset
my  0.00000000 Hz

Signal Track
On 0ff
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Channel 40 (5200MHz)
i Agilent R T |Freg/Channel

Ch Freq 5.2 GHz Trig Free 5%3@?@"@9@%5@2

Occupied Bandwidth

Start Freq
5.17560000 GHz

Stop Freqg

5.225008860 GHz
?\.‘J-._I.'..1,-.l,-m..H1.-*"\.-»\J“‘*\1'J'"“$'""-"r"'-'h""\‘r'"""\h’?

CF Step

9\,‘ "\"-"\(»;]ﬂlh-' 5.000A0608 MHz

v
. M,IMIL.,;J;;;:-"'\“' Auto Man
.T Lal

bl

Fpin
\‘h.ﬂ“"*"'l'.-u'-{qh,

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

17.7273 MHz % dB

Transmit Freq Error 1
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Channel 48 (5240MHz)
# Agilent R T |Freg/Channel

Ch Freq  5.24 Gz Trig Free| < Somiert e

Occupied Bandwidth

Start Freq
5.21566000 GHz

Stop Freqg
5.26500000 GHz

CF Step
5.00000088 MHz
Auto Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

17.5396 MHz % dB

Transmit Freq Error 15
% JdB Bandwidth 143 MH
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Report No :

Channel 52 (5260MHz)

= Agilent

T |Freg/Channel

Ch Freq
Occupied Bandwidth

5.26 GHz

ey
I L
i O Wk i

Occ BH £ Pwr
% dB

Occupied Bandwidth
17.6735 MHz

Transmit Freq Error -15
% dB Bandwuidth

Center Freq

Trig Free | o ocaoa000 Ghz

Start Freq
5.23500000 GHz

Stop Freqg
5.28500000 GHz

CF Step
5.06066060 MHz
| Huto Man

Freq Offset
000006608 Hz

Signal Track
On OFf

Channel 60 (5300MHz)
- Agilent

Copyright 2000-2005 Agilent Technologies

T |Freg/Channel

Ch Freq
Occupied Bandwidth

9.3 GHz

Q.u,ru',-q-'-\* '-"'.-'r.l"-ﬁ"'—.L,-o*"'*l.'-'-"Jl-'—..\'-.».'.,_.\,\n.,»
! |
) 1
i
> |l k,.fl'\"'
it ﬁ!'l.’”"'lﬂ-rﬂ =
L

.-\'N,-\'L

Occ BH £ Pwr
% dB

Occupied Bandwidth
17.7303 MHz

Transmit Freq Error
% dB Bandwuidth

Center Freq

Trig Free | o 35000000 Gz

Start Freq
5.27500000 GHz

Stop Freqg
532500000 GHz

CF Step
5.00066000 MHz
¥l Auto Man

Freq Offset
000006608 Hz

Signal Track
On OFf
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Channel 64 (5320MHz)
= Agilent T |Freg/Channel

Center Freq
5.32000000 GHz

Ch Freq 5.32 GHz Trig Free
Occupied Bandwidth

Start Freq
5.29560000 GHz

Stop Freqg
¢.,..r|I|_4l,u-‘-'l‘-i';,_-.»'ﬁﬂ;\.l I,-,-'u.\-,.-.k.;,.._,,-,_,.,..._@ 5 . 3 4 5 E‘j @ @ @ @ G H z
' )

~'~+' CF Step
\.,n'.-\..-uqlad ||""'*1' el ‘f‘fr-'-.h- HSUE]D@ AARARE w';ﬁ

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

17.7422 MHz % dB

Transmit Freq Error
% dB Bandwuidth
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Channel 100 (5500MHz)
# Agilent T |Freg/Channel

Center Freq
5.50060000 GHz

Ch Freq 5.5 GHz Trig Free
Occupied Bandwidth

Start Freq
5.47500000 GHz

Stop Freqg
PSR SPINSYIN SRS ST Y 5.52500000 GHz

1)
I
N

> Uit CF Step
AL hiy e " .
i ;-.Tn'r-"' 1,1-.J'I, A !L" M'\"-H il “F'Illl‘lll M\IJ, HSU t@D@ ABARAA w-;ﬁ

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

17.7116 MHz % dB

Transmit Freq Error
% dB Bandwuidth
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Channel 120 (5600MHz)
= Agilent T |Freg/Channel

Ch Freq 5.6 GHz Trig Free Sggé]@t@e@r@g%iqz

Occupied Bandwidth

Start Freq
5.57500000 GHz

Stop Freqg
G b g 562500000 GHz
J \lﬂl

i ﬂ"ﬁa».

*v'“1*'“‘""'"r'“‘**fw'u«,w.m‘-

CF Step
5.00000088 MHz
Auto Man

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

17.7450 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Channel 140 (5700MHz)
# Agilent T |Freg/Channel

Center Freq

Ch Freq 5.7 GHz Trig Free| o 20600000 GHz

Occupied Bandwidth

Start Freq
567500000 GHz

Stop Freqg
e L e T 5.72500000 GHz

! \
oM '..i“l
" «ﬁr..--n.r*?.\)""“"H ”‘*‘wﬁw e 5 @@@@E? @F@@s mp
J‘TIHIIIJI '.-. -|||J||'|"" b\-.n)ﬂll iy T'ﬂ-f-,,._ﬂ.w "-J"I.f'.l'. " Hu.m Maﬁ

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

17.6815 MHz % dB

Transmit Freq Error
% dB Bandwuidth
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Report No :  09BS090R-RF-US-P09V01
Product : |Wireless LAN Access Point
Test Item Occupied Bandwidth
Test Site : |AC-6
Test Mode Mode 2: Transmit by 802.11n (20MHz Bandwidth) (Chain B)
Channel No. Frequency |26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MHZz) (MHz) (MHZz)

36 5180 23.450 17.6845

40 5200 22.687 17.6879

48 5240 22.814 17.7254

52 5260 21.853 17.6485

60 5300 22.842 17.6790

64 5320 21.535 17.7211

100 5500 24.006 17.7988

120 5600 21.903 17.7212

140 5700 21.744 17.6782

# Agilent

Ch Freq

Channel 36 (5180MHz)

5.18 GHz

Deccupied Bandwidth

Occupied Bandwidth

Q_ ,_.,.1‘_r.1-.1,.\r.v.'.\.f-r-.,~.vrv-| I|,>r11‘-'"q'rp\lht_.'.'._-'-ﬁ‘u‘?
) |
I

1
M'NLI._
Ry

Occ BH 7Z Pwr

17.6845 MHz % dB

Transmit Freq Error

¥ dB Bandwuidth 5
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Trig Free

T |Freq/thannel

Center Freq
5.18088808 GHz

Start Freq
5.15566800 GHz

Stop Freq
5.20580000 GHz

CF Step
D.A6REEaEE MHz
Auto Man

Freq Offset
my  0.00000000 Hz

Signal Track
On 0ff
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Channel 40 (5200MHz)
i Agilent R T |Freg/Channel

Center Freq

Ch Freq 5.2 GHz Trig Free| o 50600000 GHz

Occupied Bandwidth

Start Freq
5.17560000 GHz

Stop Freqg
5.22500000 GHz

CF Step
5.00000088 MHz
Auto Man

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

17.6879 MHz % dB

Transmit Freq Error
% dB Bandwuidth
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Channel 48 (5240MHz)
# Agilent R T |Freg/Channel

Center Freq

Ch Freq 5.24 GHz Trig Free| o 51600000 GHz

Occupied Bandwidth

Start Freq
5.21566000 GHz

Stop Freqg
5.26566000 GHz
ﬁ.H.\.mro—'|H|q’"JL'-'|‘f#‘vl‘-""-'r““"vJ""""jlr’“"h?

ey CF Step
5 500009800 MHz
Auto Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

17.7254 MHz % dB

Transmit Freq Error
% dB Bandwuidth
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Channel 52 (5260MHz)
= Agilent T |Freg/Channel

Center Freq

Ch Freq 5.26 GHz Trig Free| o Sca00000 GHz

Occupied Bandwidth

Start Freq
5.23500000 GHz

Stop Freqg
et ol My 5.28500000 GHz

f

CF Step
5.00000088 MHz
s Auto Man

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

17.6485 MHz % dB

Transmit Freq Error
% dB Bandwuidth
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Channel 60 (5300MHz)
# Agilent R T |Freg/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free| o 20600000 GHz

Occupied Bandwidth

Start Freq
5.27500000 GHz

Stop Freqg
532500000 GHz

CF Step
5.00000088 MHz
Auto Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

17.6790 MHz % dB

Transmit Freq Error
% dB Bandwuidth
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Channel 64 (5320MHz)
i Agilent R T |Freg/Channel

Center Freq

Ch Freq ©5.32 GHz Trig Free| o 25600000 GHz

Occupied Bandwidth

Start Freq
5.29560000 GHz

Stop Freqg
?,-L_,.,.,np,l"-'uu\m-J'ﬂ"-iH-\\‘v‘-.-'N',l-‘yh-.-a.'r-.‘h,-,u.-. ,?I 5 . 3 4 5 @ @ @ @ @ G H z
A

T L& CF Step

T T ey 500000008 MHz

T T
“Af i ""'“""'Iﬂ". Auto Man

A

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

17.7211 MHz % dB

Transmit Freq Error 5
% dB Bandwuidth 21,53
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Channel 100 (5500MHz)
# Agilent T |Freg/Channel

Center Freq

Ch Freq 5.5 GHz Trig Free| o connpnon GHz

Occupied Bandwidth

Start Freq
5.47500000 GHz

Stop Freqg
?j‘-,.1.,—k-.,\|-n-»-....'nr\.'1-1’rr1.I,|';+'!"'.wmftila.x,u.lr“_.ur,? 5 . 5 2 5 @ @ @ @ @ G H z
T :

s, CF Step

*""-'*"H“**#-,-..,r.."l.r.w,.,,-* 500800000 MHz
Auto Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

17.7988 MHz % dB

Transmit Freq Error
% dB Bandwuidth
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Channel 120 (5600MHz)
= Agilent T |Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free| o conna000 GHz

Occupied Bandwidth

Start Freq
5.57500000 GHz

Stop Freqg
562500000 GHz

T CF Step
5.00aRRARA MHz

Jlr'l\ﬂd"‘ ‘.ul.lﬁ.'.‘rﬂ"n |{
' Auto Man

.ﬂu\.,*llﬂ."u"*v“

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

17.7212 MHz % dB

Transmit Freq Error
% dB Bandwuidth
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Channel 140 (5700MHz)
# Agilent T |Freg/Channel

Center Freq

Ch Freq 5.7 GHz Trig Free | c 20600000 GHz

Occupied Bandwidth

Start Freq
567500000 GHz

Stop Freqg
?u.\.~.-.-',-1-r'u'0-.r—m"rrt-'--,I;w‘-‘fu'-\?‘dﬂﬂ._r—\-'u,? 5.72566000 GHz

rJI b
o cF Step
WY i LT 5.00008000 Iz
s’ | HI.\'b‘ﬁq" m Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

17.6782 MHz % dB

Transmit Freq Error
% dB Bandwuidth
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Report No :  09BS090R-RF-US-P09V01

Product : |Wireless LAN Access Point

Test Item Occupied Bandwidth

Test Site : |AC-6

Test Mode Mode 2: Transmit by 802.11n (20MHz Bandwidth) (Chain C)

Channel No. Frequency |26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MHZz) (MHz) (MHZz)

36 5180 22.310 17.7055
40 5200 22.546 17.7017
48 5240 23.162 17.7130
52 5260 22.727 17.7201
60 5300 23.145 17.7198
64 5320 22.121 17.7714
100 5500 22.524 17.7135
120 5600 22.372 17.7187
140 5700 22.880 17.7234

# Agilent

Occupied Bandwidth Occ BH % Pwr On 0ff

Transmit Freq Error B kHz
¥ dB Bandwuidth
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Ch Freq 5.18 GHz Trig Free
Deccupied Bandwidth

Channel 36 (5180MHz)

T |Freq/thannel

Center Freq
5.18088808 GHz

Start Freq
5.15566800 GHz

Stop Freq
5.20580000 GHz

CF Step
D.A6REEaEE MHz
Auto Man

Freq Offset
my  0.00000000 Hz

Signal Track
17.7055 MHz % dB
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Channel 40 (5200MHz)
i Agilent R T |Freg/Channel

Ch Freq 5.2 GHz Trig Free 5%3@?@"@9@%5@2

Occupied Bandwidth

Start Freq
5.17560000 GHz

Stop Freqg
5.225008860 GHz
ﬁ._'.lHd\J'|'-'\‘_-*k'IJu‘*I"1--|Fr.'l"—’L"'f"f"“-'\"f"ﬂ‘-.—""*‘-?

, CF Step

i
BTy 5.00000000 MHz
ﬁlhhw""'*ﬂf"l,'ﬁm Auto Man
Freq Offset
0.00000088 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

17.7017 MHz % dB

Transmit Freq Error
% dB Bandwuidth
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Channel 48 (5240MHz)
# Agilent T |Freg/Channel

Ch Freq  5.24 Gz Trig Free| < Sorier i e

Occupied Bandwidth

Start Freq
5.21566000 GHz

Stop Freqg

5.26508008 GHz
?.,.l,,wa.r.q-\'m‘w-.—"p'-i lI."‘J""'?""‘"*"i""‘"'-ﬂu-*?

. b CF Step

o e 500600000 MHz

A ' Auto Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

17.7130 MHz % dB

Transmit Freq Error 5
% dB Bandwuidth
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Channel 52 (5260MHz)
i Agilent R T |Freg/Channel

Center Freq
5.26000000 GHz

Ch Freq 5.26 GHz Trig Free
Occupied Bandwidth

Start Freq
5.23500000 GHz

B
Stop Freqg
Q"‘" A iy ‘i|'\-'-o-'p-).hrhl$-y)|#._l. _¢ 5 . 2 8 5 E'j @ @ @ @ G H z

Hr
P Iﬁwﬁ'\r h, e CF st ep
oAt W 000000000 MHz
iy s T Man

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

17.7201 MHz % dB

Transmit Freq Error
% dB Bandwuidth
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Channel 60 (5300MHz)
# Agilent T |Freg/Channel

Center Freq
5.30000000 GHz

Ch Freq 5.2 GHz Trig Free
Occupied Bandwidth

Start Freq
5.27500000 GHz

Stop Freqg

532500000 GHz
L,

L M, CF Step

Tl 5.00000000 MHz
s Ruto Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

17.7198 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies
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Channel 64 (5320MHz)
i Agilent R T |Freg/Channel

Ch Freq  5.32 GHz Trig Free | < Sopann o

Occupied Bandwidth

Start Freq
5.29560000 GHz

Stop Freqg
?,.r,,‘...r.ﬁ,>.*ﬁn.-.-»-«4..-«-.-h,v.-¢~.a,.;w 5.34560000 GHz

CF Step
5.00000088 MHz
Auto Man

4

.
_rrurw‘rn' ¥

Ikl

W,

i
aﬁp_\l"ur-all,+_\,1ﬂa, b
¥ | W "'"\II'"\P.',. "r'

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

17.7714 MHz % dB

Transmit Freq Error
% JdB Bandwidth 22.121 MHz*
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Channel 100 (5500MHz)
# Agilent R T |Freg/Channel

Ch Freq 5.5 GHz Trig Free Sggé]@t@e@r@g%iqz

Occupied Bandwidth

Start Freq
5.47500000 GHz

Stop Freqg

ety 552500000 GHz

" « CF Step
I 500000000 HHz
'ﬂl'r-+'|'-'i'u\‘|}'l.4ﬂ-||}ﬂ‘ Futo Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

17.7135 MHz % dB

Transmit Freq Error
% dB Bandwuidth
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Channel 120 (5600MHz)
= Agilent T |Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free| o conna000 GHz

Occupied Bandwidth I

Start Freq
5.57500000 GHz

B
Stop Freqg
?¢.n.n.-.-.-t.-'-'hH.|.J.<‘-Y"A'r,H-lIlI.-'1._--lﬂ-‘-‘-.fmu.lprk‘.l.-v-.? 562500080 GHz
£l L .
:r.,q;'\fﬁ""'” Y g @@@@E? @F@@s T"I?-Ig
" b )
.-HIH‘ Py ’\f Auto Man

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

17.7187 MHz % dB

Transmit Freq Error
% dB Bandwuidth
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Channel 140 (5700MHz)
# Agilent R T |Freg/Channel

Ch Freq 5.7 GHz Trig Free St?:gé]@t@e@r@g%iqz

Occupied Bandwidth

Start Freq
567500000 GHz

Stop Freqg
T S N P 5.72500000 GHz

;KFFP“-"‘MI

Lyl Al
j. _J,l'll"|f|"!i“lllr"‘h N l'lll'

CF Step
5.00000088 MHz
Auto Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

17.7234 MHz % dB

Transmit Freq Error 11.4
% dB Bandwuidth
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Report No :  09BS090R-RF-US-P09V01
Product : |Wireless LAN Access Point
Test Item Occupied Bandwidth
Test Site : |AC-6
Test Mode Mode 3: Transmit by 802.11n (40MHz Bandwidth) (Chain A)
Channel No. Frequency |26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MHZz) (MHz) (MHZz)

38 5190 44.937 36.3316

46 5230 44.050 36.3026

54 5270 47.079 36.5430

62 5310 44.425 36.3608

102 5510 44.243 36.4759

118 5590 45.037 36.5165

134 5670 45.409 36.4808

e Agilent

Ch Freq
Dccupied Bandwidth

#Atten

g
Tl
r.}'l_.‘u""*’

gl
.JP_,-ﬁ,yWa"ﬂll‘l"""" *4

Occupied Bandwidth

Transmit Freq Error
% dB Bandwidth

5.19 GHz

‘| [j E-

36.3316 MHz

Channel 38 (5190MHz)

Trig Free

o‘-.."'.H.m"‘-r-'ﬂ-\-.v‘\l'»h\ul ..-'-v.\..;-'o-'h'fM"fM.n-..-‘-.ﬂQ
) {

Occ BH % Pwr
% dB

R T |Freq/ChanneI

Center Freq
5.19800008 GHz

Start Freq
5.14588808 GHz

Stop Freq
5.23508000 GHz

CF Step
3.00000088 MHz
Auto Man

Freq Offset
N (.00A0BAAG Hz

Signal Track
On OFf
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Channel 46 (5230MHz)
i Agilent R T |Freg/Channel

Center Freq
5.23080000 GHz

Ch Freq 5.23 GHz Trig Free
Occupied Bandwidth

Start Freq
5.18560000 GHz

Stop Freqg
5.27500000 GHz
I¢-h'rL-'.'4'rLr'-".-._J'I_._|.‘J'|—.-.'..IhIIl'-‘L‘-Jk-‘Ir-.'\q'l'..‘n'\!'l‘l'.-ﬁ'ﬁ'—'rl.\.?

1% - CF Step
ol 9.00000000 MHz
Ruto Man

Freq Offset
000006608 Hz

] - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

36.3026 MHz % dB

Transmit Freq Error
% JdB Bandwidth 44,656 MH
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Channel 54 (5270MHz)
# Agilent R T |Freg/Channel

Center Freq

Ch Freq 5.27 GHz Trig Free| o 52600000 GHz

Occupied Bandwidth

Start Freq
5.22500000 GHz

Stop Freqg
5.31500008 GHz

> H‘.,.,w < CF Step

ol ST 9.00000000 MHz
P f"|" * el

L VAl Auto Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

36.5430 MHz % dB

Transmit Freq Error 3.5
% dB Bandwuidth
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Channel 62 (5310MHz)
= Agilent T |Freg/Channel

Center Freq
5.31066000 GHz

Ch Freq 5.31 GHz Trig Free

Occupied Bandwidth I

Start Freq
5.26500000 GHz

#[tte 5;

Stop Freqg

o‘*-""-V'"‘""J""-"""“"""\r". r.__q...h.,,.\;p.,.y-..h_‘__ - *"H¢ 5 8 3 5 5 @ @ @ @ @ G H z
l'II L II\

ﬂw‘ Yy CF Step

=
v _,-14"1"?' g, )
,Hﬂ”"""’lﬂ"}“';"' ah “|| T4 ety J-'-qlr f“'if'lﬁ-.l,-" r'- Hgl’l?u@ ARRGAER T-lHaﬁ

Freq Offset
000006608 Hz

] - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

36.3608 MHz % dB

Transmit Freq Error  -G.
% JdB Bandwidth 44,425 MHz*
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Channel 102 (5510MHz)
# Agilent R T |Freg/Channel

Center Freq
5.51066000 GHz

Ch Freq 5.51 GHz Trig Free
Occupied Bandwidth

Start Freq
546560000 GHz

Stop Freqg
?ﬂuﬁ,,,wﬁ 555560008 GHz
S L. CF Step

M-vw,1|~|,,,, o 9.90063060 MHz

ot
1 P-.J'u'vi'ﬁ_bllJllqr"A.w-' ' )
e Lyl Futo Man

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

36.4759 MHz % dB

Transmit Freq Error  -16
% dB Bandwuidth 44
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Channel 118 (5590MH2z)
= Agilent T |Freg/Channel

Center Freq
5.59086000 GHz

Ch Freq 5.59 GHz Trig Free

Occupied Bandwidth I

Start Freq
5.54560000 GHz

#[tte 5;
Stop Freqg
L L PN S 5535000068 GHz
; | L

5 ", €
L *,,_;“».«»“ JI,,"wa,'.-d. o - Py ]

CF Step
ﬂ-r'nh,ﬂ"l.,l'rlﬂl N, "It"d ’wlll_

3.00000080 MHz
Auto Man

Freq Offset
000006608 Hz

] - Signal Track
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Channel 134 (5670MHz)
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Product : |Wireless LAN Access Point
Test Item Occupied Bandwidth
Test Site : |AC-6
Test Mode Mode 3: Transmit by 802.11n (40MHz Bandwidth) (Chain B)
Channel No. Frequency |26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MHZz) (MHz) (MHZz)

38 5190 46.055 36.4478

46 5230 43.889 36.4183

54 5270 47.674 36.4485

62 5310 46.486 36.3313

102 5510 44.459 36.3827

118 5590 43.890 36.3749

134 5670 44.106 36.3250

Channel 38 (5190MHz)

e Agilent

Ch Freq 5.19 GHz Tri
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Signal Track

On OFf
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Channel 46 (5230MHz)
= Agilent T |Freg/Channel

Center Freq
5.23080000 GHz

Ch Freq 5.23 GHz Trig Free
Occupied Bandwidth

Start Freq
5.18560000 GHz

Stop Freqg
5.27566000 GHz
?h'l.'.'-r-.r'-'--H"\J".l-.-.'a'n-.-hll-l r.-\.-..-r-\l"‘.\ Ir'--u—'—-qr.u"h?

S CF Step
9.000668000 MHz
Auto Man

Freq Offset
000006608 Hz

] - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

36.4183 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Channel 54 (5270MHz)
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Channel 62 (5310MHz)
i Agilent R T |Freg/Channel

Center Freq
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Channel 118 (5590MH2z)
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Product : |Wireless LAN Access Point
Test Item Occupied Bandwidth
Test Site : |AC-6
Test Mode Mode 3: Transmit by 802.11n (40MHz Bandwidth) (Chain C)
Channel No. Frequency |26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MHZz) (MHz) (MHZz)

38 5190 45.583 36.4774

46 5230 44.833 36.4044

54 5270 43.944 36.3777

62 5310 43.664 36.4949

102 5510 45.258 36.4962

118 5590 45.973 36.4961

134 5670 43.763 36.4203

Channel 38 (5190MHz)
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CF Step
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Channel 46 (5230MHz)
= Agilent T |Freg/Channel
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Channel 54 (5270MHz)
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Channel 62 (5310MHz)
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Channel 118 (5590MH2z)
= Agilent T |Freg/Channel

Center Freq
5.59080000 GHz

Ch Freq 5.59 GHz Trig Free

Occupied Bandwidth I

Start Freq
5.54560000 GHz

#Atte B
Stop Freqg
5.63500000 GHz

?.\r'".l.'.J+fh-.'.'('..-‘.-p-‘-“ﬂ.h.ll I.-,-.4._._ut..,r-'»a.uﬁm.\.wu-..?
* Iﬂ,l

» @;,,.-a“ Mgl L CF Step

gt R 9.00000000 MHz

Auto Man

Freq Offset
000006608 Hz

] - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 / il 0t

36.4961 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Channel 134 (5670MHz)
# Agilent T |Freg/Channel

Center Freq

Ch Freq 5.67 GHz Trig Free| o co000000 GHz

Occupied Bandwidth

Start Freq
5.62500000 GHz

Stop Freqg
5.71500008 GHz

CF Step
iz = H%'Eu@@%%@ I*I:|1I;Iﬁ

y

"’f
g

fJ"qv.'.\'r*-J"i"‘” ey h?" I

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

36.4203 MHz % dB

Transmit Freq Error 15
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Page: 95 of 589



Quielek

Report No : 09BS090R-RF-US-P09V01

6. Power Output
6.1. Test Equipment

Power Output / AC-6

Instrument Manufacturer Type No. Serial No. Cal. Date

Wideband Peak Power Meter  |Anritsu ML2495A 0905006 2009/02/12
Power Sensor Anritsu MA2411B 0846014 2009/01/12
Coaxial Cable Huber+Suhner |AC4-RF 09 2008/11/25
Temperature/Humidity Meter  |zhicheng ZC1-2 QT-THOO07 2009/03/09

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

6.2. Test Setup

Spectrum Analyzer

enl
AH ooe EUT

Non-Conducted
Table

wp (Ground Reference Plang <t

6.3. Limit

® For the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 50 mW or 4 dBm + 10log B, where B is the
26 dB emission bandwidth in MHz. If transmitting antenna of directional gain greater than 6
dBi are used, the maximum conducted output power shall be reduced by the amount in dB
that directional gain of the antenna exceeds 6 dBi.

® For the band 5.25-5.35 GHz and 5.47-5725 GHz bands, the maximum conducted output
power over the frequency bands of operation shall not exceed the lesser of 250 mW or 11
dBm + 10log B, where B is the 26 dB emission bandwidth in megahertz. If transmitting
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antenna of directional gain greater than 6 dBi are used, the maximum conducted output
power shall be reduced by the amount in dB that directional gain of the antenna exceeds 6
dBi.

For the band 5.725-5.825 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 1 W or 17 dBm + 10log B, where B is the
26 dB emission bandwidth in MHz. If transmitting antenna of directional gain greater than 6
dBi are used, the maximum conducted output power shall be reduced by the amount in dB
that directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII
devices operating in this band may employ transmitting antennas with directional gain up
to 23 dBi without any corresponding reduction in the transmitter peak output power. For
fixed, point-to-point U-NII transmitters that employ a directional antenna gain greater than
23 dBi, a 1 dB reduction in peak transmitter power for each 1 dB of antenna gain in excess
of 23 dBi would be required.

6.4. Test Procedure

6.5.

The EUT was tested according to FCC Public Notice DA 02-2138, August 30, 2002 for
compliance to FCC 47CFR 15.407 requirements.

Use the wideband power meter to test peak power and record the result.

Uncertainty

The measurement uncertainty is defined as * 1.27 dB
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6.6. Test Result

Power output test was verified over all data rates of each mode shown as below, and
then choose the maximum power output (blue marker) for final test of each channel.

Data Rate (Mbps)
MCS Index for | Spatial - -
SR S RS 20MHz Bandwidth 40MHz Bandwidth
800ns Gl 400ns Gl 800ns Gl 400ns Gl
0 1 6 6.5 13.5 15.0
1 1 9 13.0 144 27.0 30.0
2 1 12 195 21.7 40.5 45.0
3 1 18 26.0 28.9 54.0 60.0
4 1 24 39.0 43.3 81.0 90.0
5 1 36 52.0 57.8 108.0 120.0
6 1 48 58.5 65.0 121.5 135.0
7 1 54 65.0 72.2 135.0 150.0
8 2 - 13.0 144 27.0 30.0
9 2 - 26.0 28.9 54.0 60.0
10 2 - 39.0 43.3 81.0 90.0
11 2 - 52.0 57.8 108.0 120.0
12 2 --- 78.0 86.7 162.0 180.0
13 2 - 104.0 115.6 216.0 240.0
14 2 - 117.0 130.0 243.0 270.0
15 2 - 130.0 144.0 270.0 300.0
16 3 --—- 13.0 14.4 27.0 30.0
17 3 --—- 26.0 28.9 54.0 60.0
18 3 === 39.0 43.3 81.0 90.0
19 3 --- 52.0 57.8 108.0 120.0
20 3 --- 78.0 86.7 162.0 180.0
21 3 - 104.0 115.6 216.0 240.0
22 3 === 117.0 130.0 243.0 270.0
23 3 --—- 130.0 144.0 270.0 300.0

Note: Transmission data from antenna B is backup of antenna A or antenna C, so it can’t
increase the total data rate.
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Product . |Wireless LAN Access Point

Test Item . |Power Output

Test Site : |AC-6

Test Mode : [Mode 1: Transmit by 802.11a (Chain A)

Channel No. |Frequency| Measurement Power Output |Total Power| Limit | Result
(MHz) (dBm) (dBm) (dBm)
Chain A | ChainB | Chain C

36 5180 16.67 N/A N/A 16.67 17.00 | Pass
40 5200 16.42 N/A N/A 16.42 17.00 | Pass
48 5240 16.29 N/A N/A 16.29 17.00 | Pass
52 5260 23.68 N/A N/A 23.68 24.00 | Pass
60 5300 23.52 N/A N/A 23.52 2400 | Pass
64 5320 23.17 N/A N/A 23.17 24.00 | Pass
100 5500 23.51 N/A N/A 23.51 24.00 | Pass
120 5600 23.56 N/A N/A 23.56 24.00 | Pass
140 5700 23.47 N/A N/A 23.47 24.00 | Pass

Note: the maximum EIRP for 5150~5250MHz band is 21.77dBm.

Product . |Wireless LAN Access Point

Test Item . |Power Output

Test Site : |AC-6

Test Mode : IMode 2: Transmit by 802.11n(20MHz) (Chain A)

Channel No. |Frequency| Measurement Power Output |Total Power| Limit | Result
(MHz) (dBm) (dBm) (dBm)
Chain A | Chain B | Chain C

36 5180 16.49 N/A N/A 16.49 17.00 | Pass
40 5200 16.63 N/A N/A 16.63 17.00 | Pass
48 5240 16.52 N/A N/A 16.52 17.00 | Pass
52 5260 23.22 N/A N/A 23.22 24.00 | Pass
60 5300 23.01 N/A N/A 23.01 24.00 | Pass
64 5320 22.72 N/A N/A 22.72 2400 | Pass
100 5500 23.57 N/A N/A 23.57 24.00 | Pass
120 5600 23.65 N/A N/A 23.65 2400 | Pass
140 5700 23.64 N/A N/A 23.64 2400 | Pass

Note: the maximum EIRP for 5150~5250MHz band is 21.62dBm.
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Product . |Wireless LAN Access Point

Test Item . |Power Output

Test Site : |AC-6

Test Mode : |Mode 3: Transmit by 802.11n(40MHz) (Chain A)

Channel No. |Frequency| Measurement Power Output |Total Power| Limit | Result
(MHz) (dBm) (dBm) (dBm)
Chain A | ChainB | Chain C

38 5190 16.01 N/A N/A 16.01 17.00 | Pass
46 5230 16.52 N/A N/A 16.52 17.00 | Pass
54 5270 22.73 N/A N/A 22.73 2400 | Pass
62 5310 23.22 N/A N/A 23.22 24.00 | Pass
102 5510 23.63 N/A N/A 23.63 24.00 | Pass
118 5590 23.58 N/A N/A 23.58 24.00 | Pass
134 5670 23.48 N/A N/A 23.48 24.00 | Pass

Note: the maximum EIRP for 5150~5250MHz band is 21.62dBm.

Product . |Wireless LAN Access Point

Test Item . |Power Output

Test Site : |AC-6

Test Mode : IMode 1: Transmit by 802.11a (Chain B)

Channel No. |Frequency| Measurement Power Output |Total Power| Limit | Result
(MHz) (dBm) (dBm) (dBm)
Chain A | ChainB | Chain C

36 5180 N/A 16.23 N/A 16.23 17.00 | Pass
40 5200 N/A 16.23 N/A 16.23 17.00 | Pass
48 5240 N/A 16.37 N/A 16.37 17.00 | Pass
52 5260 N/A 23.44 N/A 23.44 24.00 | Pass
60 5300 N/A 23.58 N/A 23.58 24.00 | Pass
64 5320 N/A 23.35 N/A 23.35 24.00 | Pass
100 5500 N/A 23.47 N/A 23.47 24.00 | Pass
120 5600 N/A 23.51 N/A 23.51 24.00 | Pass
140 5700 N/A 23.60 N/A 23.60 24.00 | Pass

Note: the maximum EIRP for 5150~5250MHz band is 21.47dBm.
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Product . |Wireless LAN Access Point

Test Item . |Power Output

Test Site : |AC-6

Test Mode : |[Mode 2: Transmit by 802.11n(20MHz) (Chain B)

Channel No. |Frequency| Measurement Power Output |Total Power| Limit | Result
(MHz) (dBm) (dBm) (dBm)
Chain A | ChainB | Chain C

36 5180 N/A 16.31 N/A 16.31 17.00 | Pass
40 5200 N/A 16.30 N/A 16.30 17.00 | Pass
48 5240 N/A 16.37 N/A 16.37 17.00 | Pass
52 5260 N/A 23.44 N/A 23.44 24.00 | Pass
60 5300 N/A 23.27 N/A 23.27 24.00 | Pass
64 5320 N/A 23.41 N/A 23.41 24.00 | Pass
100 5500 N/A 23.46 N/A 23.46 24.00 | Pass
120 5600 N/A 23.56 N/A 23.56 24.00 | Pass
140 5700 N/A 23.47 N/A 23.47 24.00 | Pass

Note: the maximum EIRP for 5150~5250MHz band is 21.47dBm.

Product . |Wireless LAN Access Point

Test Item . |Power Output

Test Site : |AC-6

Test Mode : IMode 3: Transmit by 802.11n(40MHz) (Chain B)

Channel No. |Frequency| Measurement Power Output |Total Power| Limit | Result
(MHz) (dBm) (dBm) (dBm)
Chain A | Chain B | Chain C

38 5190 N/A 16.48 N/A 16.48 17.00 | Pass
46 5230 N/A 16.30 N/A 16.30 17.00 | Pass
54 5270 N/A 23.08 N/A 23.08 24.00 | Pass
62 5310 N/A 23.61 N/A 23.61 24.00 | Pass
102 5510 N/A 22.78 N/A 22.78 24.00 | Pass
118 5590 N/A 23.47 N/A 23.47 24.00 | Pass
134 5670 N/A 23.57 N/A 23.57 24.00 | Pass

Note: the maximum EIRP for 5150~5250MHz band is 21.58dBm.

Page: 101 of 589



[ ]
QU |eTeK Report No :  09BS090R-RF-US-P09V01

Product . |Wireless LAN Access Point

Test Item . |Power Output

Test Site : |AC-6

Test Mode : |Mode 1: Transmit by 802.11a (Chain C)

Channel No. |Frequency| Measurement Power Output |Total Power| Limit | Result
(MHz) (dBm) (dBm) (dBm)
Chain A | ChainB | Chain C

36 5180 N/A N/A 16.49 16.49 17.00 | Pass
40 5200 N/A N/A 16.55 16.55 17.00 | Pass
48 5240 N/A N/A 16.44 16.44 17.00 | Pass
52 5260 N/A N/A 23.43 23.43 24.00 | Pass
60 5300 N/A N/A 23.36 23.36 24.00 | Pass
64 5320 N/A N/A 23.40 23.40 24.00 | Pass
100 5500 N/A N/A 23.40 23.40 24.00 | Pass
120 5600 N/A N/A 23.43 23.43 24.00 | Pass
140 5700 N/A N/A 23.46 23.46 24.00 | Pass

Note: the maximum EIRP for 5150~5250MHz band is 21.65dBm.

Product . |Wireless LAN Access Point

Test Item . |Power Output

Test Site : |AC-6

Test Mode : IMode 2: Transmit by 802.11n(20MHz) (Chain C)

Channel No. |Frequency| Measurement Power Output |Total Power| Limit | Result
(MHz) (dBm) (dBm) (dBm)
Chain A | Chain B | Chain C

36 5180 N/A N/A 16.53 16.53 17.00 | Pass
40 5200 N/A N/A 16.46 16.46 17.00 | Pass
48 5240 N/A N/A 16.58 16.58 17.00 | Pass
52 5260 N/A N/A 23.46 23.46 24.00 | Pass
60 5300 N/A N/A 23.27 23.27 24.00 | Pass
64 5320 N/A N/A 23.38 23.38 24.00 | Pass
100 5500 N/A N/A 23.40 23.40 24.00 | Pass
120 5600 N/A N/A 23.42 23.42 2400 | Pass
140 5700 N/A N/A 23.52 23.52 2400 | Pass

Note: the maximum EIRP for 5150~5250MHz band is 21.68dBm.
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Product . |Wireless LAN Access Point

Test Item . |Power Output

Test Site : |AC-6

Test Mode : |Mode 3: Transmit by 802.11n(40MHz) (Chain C)

Channel No. |Frequency| Measurement Power Output |Total Power| Limit | Result
(MHz) (dBm) (dBm) (dBm)
Chain A | ChainB | Chain C

38 5190 N/A N/A 16.56 16.56 17.00 | Pass
46 5230 N/A N/A 16.29 16.29 17.00 | Pass
54 5270 N/A N/A 23.41 23.41 2400 | Pass
62 5310 N/A N/A 23.59 23.59 24.00 | Pass
102 5510 N/A N/A 23.35 23.35 24.00 | Pass
118 5590 N/A N/A 23.56 23.56 24.00 | Pass
134 5670 N/A N/A 23.49 23.49 24.00 | Pass

Note: the maximum EIRP for 5150~5250MHz band is 21.66dBm.

Product . |Wireless LAN Access Point

Test Item . |Power Output

Test Site : |AC-6

Test Mode : IMode 2: Transmit by 802.11n(20MHz) (Chain A+B)

Channel No. |Frequency| Measurement Power Output |Total Power| Limit | Result
(MHz) (dBm) (dBm) (dBm)
Chain A | ChainB | Chain C

36 5180 13.17 12.28 N/A 15.76 17.00 | Pass
40 5200 13.31 12.57 N/A 15.97 17.00 | Pass
48 5240 13.50 12.05 N/A 15.85 17.00 | Pass
52 5260 20.15 19.50 N/A 22.85 24.00 | Pass
60 5300 20.30 20.07 N/A 23.20 24.00 | Pass
64 5320 20.23 20.35 N/A 23.30 24.00 | Pass
100 5500 20.16 18.95 N/A 22.61 24.00 | Pass
120 5600 20.38 19.03 N/A 22.77 24.00 | Pass
140 5700 20.30 20.25 N/A 23.29 24.00 | Pass

Note: the maximum EIRP for 5150~5250MHz band is 21.07dBm.
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Product . |Wireless LAN Access Point

Test Item . |Power Output

Test Site : |AC-6

Test Mode : |[Mode 3: Transmit by 802.11n(40MHz) (Chain A+B)

Channel No. |Frequency| Measurement Power Output |Total Power| Limit | Result
(MHz) (dBm) (dBm) (dBm)
Chain A | ChainB | Chain C

38 5190 12.99 12.42 N/A 15.72 17.00 | Pass
46 5230 13.12 11.43 N/A 15.37 17.00 | Pass
54 5270 20.12 19.74 N/A 22.94 24.00 | Pass
62 5310 20.34 20.33 N/A 23.35 24.00 | Pass
102 5510 20.42 19.23 N/A 22.88 24.00 | Pass
118 5590 20.26 18.93 N/A 22.66 24.00 | Pass
134 5670 20.52 19.80 N/A 23.19 24.00 | Pass

Note: the maximum EIRP for 5150~5250MHz band is 20.82dBm.

Product . |Wireless LAN Access Point

Test Item . |Power Output

Test Site : |AC-6

Test Mode : IMode 2: Transmit by 802.11n(20MHz) (Chain A+C)

Channel No. |Frequency| Measurement Power Output |Total Power| Limit | Result
(MHz) (dBm) (dBm) (dBm)
Chain A | ChainB | Chain C

36 5180 13.23 N/A 12.62 15.95 17.00 | Pass
40 5200 13.34 N/A 12.68 16.03 17.00 | Pass
48 5240 13.37 N/A 13.66 16.53 17.00 | Pass
52 5260 20.10 N/A 20.02 23.07 24.00 | Pass
60 5300 20.27 N/A 20.05 23.17 24.00 | Pass
64 5320 20.13 N/A 20.33 23.24 24.00 | Pass
100 5500 20.14 N/A 19.58 22.88 24.00 | Pass
120 5600 20.29 N/A 19.90 23.11 24.00 | Pass
140 5700 20.31 N/A 19.65 23.00 24.00 | Pass

Note: the maximum EIRP for 5150~5250MHz band is 21.63dBm.
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Product . |Wireless LAN Access Point

Test Item . |Power Output

Test Site : |AC-6

Test Mode : IMode 3: Transmit by 802.11n(40MHz) (Chain A+C)

Channel No. |Frequency| Measurement Power Output |Total Power| Limit | Result
(MHz) (dBm) (dBm) (dBm)
Chain A | ChainB | Chain C

38 5190 12.90 N/A 12.50 15.71 17.00 | Pass
46 5230 13.05 N/A 13.25 16.16 17.00 | Pass
54 5270 20.28 N/A 20.23 23.27 24.00 | Pass
62 5310 20.17 N/A 20.21 23.20 24.00 | Pass
102 5510 20.29 N/A 20.15 23.23 24.00 | Pass
118 5590 20.28 N/A 19.94 23.12 24.00 | Pass
134 5670 20.50 N/A 20.11 23.32 24.00 | Pass

Note: the maximum EIRP for 5150~5250MHz band is 21.26dBm.

Product . |Wireless LAN Access Point

Test Item . |Power Output

Test Site : |AC-6

Test Mode : IMode 2: Transmit by 802.11n(20MHz) (Chain B+C)

Channel No. |Frequency| Measurement Power Output |Total Power| Limit | Result
(MHz) (dBm) (dBm) (dBm)
Chain A | ChainB | Chain C

36 5180 N/A 13.23 12.62 15.95 17.00 | Pass
40 5200 N/A 13.34 12.68 16.03 17.00 | Pass
48 5240 N/A 13.37 13.66 16.53 17.00 | Pass
52 5260 N/A 20.10 20.02 23.07 24.00 | Pass
60 5300 N/A 20.27 20.05 23.17 24.00 | Pass
64 5320 N/A 20.13 20.33 23.24 24.00 | Pass
100 5500 N/A 20.14 19.58 22.88 24.00 | Pass
120 5600 N/A 20.29 19.90 23.11 24.00 | Pass
140 5700 N/A 20.31 19.65 23.00 24.00 | Pass

Note: the maximum EIRP for 5150~5250MHz band is 21.63dBm.
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Product . |Wireless LAN Access Point

Test Item . |Power Output

Test Site : |AC-6

Test Mode : IMode 3: Transmit by 802.11n(40MHz) (Chain B+C)

Channel No. |Frequency| Measurement Power Output |Total Power| Limit | Result
(MHz) (dBm) (dBm) (dBm)
Chain A | ChainB | Chain C

38 5190 N/A 12.99 12.42 15.72 17.00 | Pass
46 5230 N/A 13.12 11.43 15.37 17.00 | Pass
54 5270 N/A 20.12 19.74 22.94 24.00 | Pass
62 5310 N/A 20.34 20.33 23.35 24.00 | Pass
102 5510 N/A 20.42 19.23 22.88 24.00 | Pass
118 5590 N/A 20.26 18.93 22.66 24.00 | Pass
134 5670 N/A 20.52 19.80 23.19 24.00 | Pass

Note: the maximum EIRP for 5150~5250MHz band is 20.82dBm.

Product . |Wireless LAN Access Point

Test Item . |Power Output

Test Site : |AC-6

Test Mode : IMode 2: Transmit by 802.11n(20MHz) (Chain A+B+C)

Channel No. |Frequency| Measurement Power Output |Total Power| Limit | Result
(MHz) (dBm) (dBm) (dBm)
Chain A | ChainB | Chain C

36 5180 12.30 11.25 11.42 16.45 17.00 | Pass
40 5200 12.01 10.94 11.48 16.27 17.00 | Pass
48 5240 12.03 10.83 12.34 16.55 17.00 | Pass
52 5260 19.17 18.55 19.18 23.75 24.00 | Pass
60 5300 19.19 19.03 19.02 23.85 24.00 | Pass
64 5320 19.07 19.12 19.15 23.88 24.00 | Pass
100 5500 19.12 17.72 18.53 23.27 24.00 | Pass
120 5600 19.20 17.77 19.05 23.49 24.00 | Pass
140 5700 18.83 18.68 18.28 23.37 24.00 | Pass

Note: the maximum EIRP for 5150~5250MHz band is 21.65dBm.
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Product . |Wireless LAN Access Point

Test Item . |Power Output

Test Site : |AC-6

Test Mode : IMode 3: Transmit by 802.11n(40MHz) (Chain A+B+C)

Channel No. |Frequency| Measurement Power Output |Total Power| Limit | Result
(MHz) (dBm) (dBm) (dBm)
Chain A | ChainB | Chain C

38 5190 12.15 10.73 11.33 16.21 17.00 | Pass
46 5230 12.90 11.02 12.19 16.88 17.00 | Pass
54 5270 19.05 18.65 19.20 23.74 2400 | Pass
62 5310 18.85 18.82 18.67 23.55 24.00 | Pass
102 5510 19.14 17.55 18.68 23.28 24.00 | Pass
118 5590 18.97 17.32 18.65 23.14 24.00 | Pass
134 5670 19.04 18.23 18.95 23.53 24.00 | Pass

Note: the maximum EIRP for 5150~5250MHz band is 21.98dBm.
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7. Peak Power Spectral Density

7.1. Test Equipment

Peak Power Spectral Density / AC-6

Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 |2009/06/11
Coaxial Cable Huber+Suhner AC4-RF 09 2008/11/25

Temperature/Humidity )
zhicheng ZC1-2 QT-THOO07 2009/03/09

Meter

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

7.2. Test Setup

Spectrum Analyzer

enl
AH ooe EUT

Non-Conducted
Table

wp (Ground Reference Plang <t

7.3. Limit

® For the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 50 mW or 4 dBm + 10log B, where B is the
26 dB emission bandwidth in MHz. If transmitting antenna of directional gain greater than 6
dBi are used, the maximum conducted output power shall be reduced by the amount in dB
that directional gain of the antenna exceeds 6 dBi.

® For the band 5.25-5.35 GHz and 5.47-5725 GHz bands, the maximum conducted output
power over the frequency bands of operation shall not exceed the lesser of 250 mW or 11
dBm + 10log B, where B is the 26 dB emission bandwidth in megahertz. If transmitting
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7.4.

7.5.

antenna of directional gain greater than 6 dBi are used, the maximum conducted output
power shall be reduced by the amount in dB that directional gain of the antenna exceeds 6
dBi.

® For the band 5.725-5.825 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 1 W or 17 dBm + 10log B, where B is the
26 dB emission bandwidth in MHz. If transmitting antenna of directional gain greater than 6
dBi are used, the maximum conducted output power shall be reduced by the amount in dB
that directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII
devices operating in this band may employ transmitting antennas with directional gain up
to 23 dBi without any corresponding reduction in the transmitter peak output power. For
fixed, point-to-point U-NII transmitters that employ a directional antenna gain greater than
23 dBi, a 1 dB reduction in peak transmitter power for each 1 dB of antenna gain in excess
of 23 dBi would be required.

Test Procedure

The EUT was tested according to FCC Public Notice DA 02-2138, August 30, 2002 for
compliance to FCC 47CFR 15.407 requirements.

Use sample detector and power averaging (not video averaging) mode. Set RBW= 1 MHz*,
VBW > 1 MHz. The PPSD is the highest level found across the emission in any 1-MHz band
after 100 sweeps of averaging. This method is permitted only if the transmission pulse or
sequence of pulses remains at maximum transmit power throughout each of the 100 sweeps of
averaging and that the interval between pulses is not included in any of the sweeps (e.g., 100
sweeps should occur during one transmission, or each sweep gated to occur during a
transmission).

Uncertainty

The measurement uncertainty is defined as £ 1.27 dB
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7.6. Test Result

Product . |Wireless LAN Access Point

Test Item . |Peak Power Spectral Density

Test Site : |AC-6

Test Mode : IMode 1: Transmit by 802.11a (Chain A)

Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Chain A | Chain B |Chain C

36 5180 -5.87 N/A N/A -5.87 4 Pass
40 5200 -5.86 N/A N/A -5.86 4 Pass
48 5240 -5.66 N/A N/A -5.66 4 Pass
52 5260 1.73 N/A N/A 1.73 11 Pass
60 5300 1.49 N/A N/A 1.49 11 Pass
64 5320 1.52 N/A N/A 1.52 11 Pass
100 5500 2.62 N/A N/A 2.62 11 Pass
120 5600 3.49 N/A N/A 3.49 11 Pass
140 5700 3.05 N/A N/A 3.05 11 Pass

Note: the maximum EIRP spectrum density for 5150~5250MHz band is -0.56dBm.
Channel 36 (5180MHz)

i Agilent Spectrum Analyzer - Swept SA
O S | : A\ALIGH OFF 12:05:22 AM Aug 03, 2009
Marker 1 5.178980000000 GHz Avg Type: Log-Pwr 2

Input: RE PNO: Fast ) 17i9: Free Run
IFGain:Low Atten: 30 dB

Peak Search

NextPeak
Ref Offset 1 dB Mkr1 5.178 98 GHz exL

Ref 20.00 dBm -5.87 dBm

Next Right

1

AR AP AR g b TR AT P g Next Left
AF WLW

Marker Delta
Mkr—CF

Mkr—RefLvl

Center 5.18000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz
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Channel 40 (5200MHz)

T Agilent Spectrum Analyzer - Swept SA E]
Il 1 . MALIGHOFE 120550 4M Aug T cm—
Marker 1 5.200700000000 GHz Avg Type: Log-Pwr S

Input: RF  PNO: Fast (1 Trig:Free Run
IFGain:Low Atten: 30 dB

NextPeak
Ref Offset 1 dB Mkr1 5.200 70 GHz

10 dBidiv - Ref 20.00 dBm e ——— |
Log

Next Right
 Eiisssas s |

Next Left

Mkr—RefLvl

#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 48 (5240MHz)

T Agilent Spectrum Analyzer - Swept SA E]
CEE ] : MALIGN OFF

- |
Marker 1 5.241980000000 GHz _
Input: RF PNO: Fast L, 1119:Free Run
IFGain:Low Atten: 30 dB

Peak Search

NextPeak
Ref Offset 1 dB

10 dBidiv - Ref 20.00 dBm e ——— |

Log

Next Right

il |

Next Left

Mkr—RefLvl

#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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Channel 52 (5260MHz)

T Agilent Spectrum Analyzer - Swept SA E]
iS00 I i MALIGN OFF  [12:06:42 AM Aug T cm—
Marker 1 5.257240000000 GHz Avg Type: Log-Pwr S

Input: RF  PNO: Fast (1 Trig:Free Run
IFGain:Low Atten: 30 dB

NextPeak
Ref Offset 1 dB Mkr1 5.257 24 GHz

Ref 20.00 dBm 1.73 dBm e |

Next Right
 Eiisssas s |

Next Left

Mkr—RefLvl

#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 60 (5300MHz)

T Agilent Spectrum Analyzer - Swept SA E]
CEE : MALIGN OFF

- |
Marker 1 5.302680000000 GHz _
Input: RF PNO: Fast L, 1119:Free Run
IFGain:Low Atten: 30 dB

Peak Search

NextPeak
Ref Offset 1 dB
Ref 20.00 dBm e |
Next Right
T

Next Left

Mkr—RefLvl

#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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09BS090R-RF-US-P09V01

Channel 64 (5320MHz)

T Agilent Spectrum Analyzer - Swept SA
50 2

MALIGN OFF 12:07:22 &M Aug

- e
Marker 1 5.321800000000 GHz
Input: RF PNO: Fast ()
IFGain:Low

Trig: Free Run
Atten: 30 «B

Ref Offset 1 dB

10 dBidw Ref 20.00 dBm

#VBW 3.0 MHz

Avyg Type: Log-Pwr

Mkr1 5.321 80 GHz
1.52 dBm

Sweep 1.00 ms (1001 pts)

(=]

Peak Search

NextPeak

Next Right

Next Left

Mkr—RefLvl

Channel 100 (5500MHz)

T Agilent Spectrum Analyzer - Swept SA
50 2

MALIGN OFF

- e
Marker 1 5.498060000000 GHz
Input: RF PNO: Fast ()
IFGain:Low

Trig: Free Run
Atten: 30 «B

Ref Offset 1 dB

10 dBidw Ref 20.00 dBm

#VBW 3.0 MHz

Sweep 1.00 ms (1001 pts)

&)

Peak Search

Next Peak
i s |
Next Right
 Eiisssas s |

Next Left

Mkr—RefLvl
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Channel 120 (5600MHz)

TiAgilent Specirum Analyzer - Sweptsh . OO
___ . MALIGHOFE 120818 4M Aug ST
Marker 1 5.596400000000 GHz Avg Type: Log-Pwr Sas carc

Input: RF PNO: Fast L) 17g:FreeRun
IFGain:Low Atten: 30 dB

NextPeak
Ref Offset 1 dB Mkr1 5.596 40 GHz

1o dBidw Ref 20.00 dBm 3.49 dBm [——

Next Right
 Eiisssas s |

Next Left

Mkr—RefLvl

#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 140 (5700MHz)

T Agilent Spectrum Analyzer - Swept SA E]
CEE ] : MALIGN OFF

-
Marker 1 5.697960000000 GHz .
Input: RF PNO: Fast 0 1rid:Free Run
IFGain:Low Atten: 30 dB

Peak Search

NextPeak

Ref Offset 1 dB
10 dBidw Ref 20.00 dBm . e ——— |
Next Right
il |

Next Left

Mkr—RefLvl

#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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Product : |Wireless LAN Access Point

Test Item : |Peak Power Spectral Density

Test Site : |AC-6

Test Mode : |Mode 1: Transmit by 802.11a (Chain B)

Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Chain A|Chain B|Chain C

36 5180 N/A -6.75 N/A -6.75 4 Pass
40 5200 N/A -6.73 N/A -6.73 4 Pass
48 5240 N/A -6.50 N/A -6.50 4 Pass
52 5260 N/A 1.79 N/A 1.79 11 Pass
60 5300 N/A 2.08 N/A 2.08 11 Pass
64 5320 N/A 1.28 N/A 1.28 11 Pass
100 5500 N/A 2.58 N/A 2.58 11 Pass
120 5600 N/A 2.49 N/A 2.49 11 Pass
140 5700 N/A 2.1 N/A 2.1 11 Pass

Note: the maximum EIRP spectrum density for 5150~5250MHz band is -1.4dBm.
Channel 36 (5180MHz)

Tl Agilent Spectrum Analyzer - Swept SA

Y 500 i
QL S : BRI

Marker 1 5.182400000000 GHz _
Input: RF PNO: Fast L, 11g:FreeRun
IFGain:Low Atten: 30 <B

NextPeak
Ref Offset 1 dB
Ref 20.00 dBm -6.75 dBm

Next Right

1

‘)Mvm..p"f“l"'(\'m-whﬂxuw‘“‘"\'ﬂu.».w”""\f"‘»“«W“WWWM‘MMHMW‘M\J«J““W“‘n“fmudh%q‘h
o

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.18000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz
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Channel 40 (5200MHz)

i Agilent Spectrum Analyzer - Swept SA

SENSEINT) A\ALIGH OFF [12:25:07 AM
Avy Type: Log-Pwr TRACE

Peak Search

Marker 1 5.203400000000 GHz _
Input RF_ PNO: Fast () 11i9:FreeRun
IFGain:Low Atten: 30 dB

NextPeak

Ref Offset 1 dB
1LO dBidiv. Ref 20.00 dBm
od

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.20000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 48 (5240MHz)

i Agilent Spectrum Analyzer - Swept SA
SEMSE:INT MNALIGH OFF
Avy Type: Log-Pwr

Peak Search

Marker 1 5.243560000000 GHz .
Input: RF PNO: Fast (,0) 17ig: FreeRun
IFGain:Low Atten: 30 dB

NextPeak
Ref Offset 1 dB
1Lo gBde Ref 20.00 dBm

Next Right

. el . B

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.24000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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Channel 52 (5260MHz)

i Agilent Spectrum Analyzer - Swept SA

SEMSE:INT MNALIGH OFF 12:25:48 &AM

Avy Type: Log-Pwr TRACE
THPRE

Peak Search

Marker 1 5.260960000000 GHz _
Input RF_ PNO: Fast () 11i9:FreeRun
IFGain:Low Atten: 30 dB

NextPeak

Ref Offset 1 dB
Ref 20.00 dBm

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.26000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 60 (5300MHz)

i Agilent Spectrum Analyzer - Swept SA
SEMSE:INT MNALIGH OFF
Avy Type: Log-Pwr

Peak Search

Marker 1 5.301800000000 GHz .
Input: RF PNO: Fast (,0) 17ig: FreeRun
IFGain:Low Atten: 30 dB

NextPeak
Ref Offset 1 dB
Ref 20.00 dBm

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.30000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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Channel 64 (5320MHz)

i Agilent Spectrum Analyzer - Swept SA

SEMSE:INT MNALIGH OFF 12:26:57 &AM

Avy Type: Log-Pwr TRACE
THPRE

Peak Search

Marker 1 5.315600000000 GHz _
Input RF_ PNO: Fast () 11i9:FreeRun
IFGain:Low Atten: 30 dB

NextPeak

Ref Offset 1 dB
Ref 20.00 dBm

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.32000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 100 (5500MHz)

T Agilent Spectrum Analyzer - Swept SA E]
{ | SEMSE:INT| A\ BLIGM OFF Peak S h
Marker 1 5.498740000000 GHz Avg Type: Log-Pur S

Input: RF  PNO: Fast (1 Trig:Free Run
IFGain:Low Atten: 30 dB

Mkr1 5.498 74 GHz NextPeak
Ref Offset 1 dB
E%gsfdiv RZf 2(?.9'00 dBm 258 dBm

Next Left

Mkr—RefLvl

#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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Channel 120 (5600MHz)

T Agilent Spectrum Analyzer - Swept SA
soe || _ |
5.598560000000 GHz

Input: RF PNO: Fast ()
IFGain:Low

MALIGN OFF 12:31:30 AM Aug

==
Marker 1

Trig: Free Run
Atten: 30 «B

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

(=]

Peak Search

Next Peak
i s |
Next Right
 Eiisssas s |

Next Left

Mkr—RefLvl

Channel 140 (5700MHz)

T Agilent Spectrum Analyzer - Swept SA
soe || |
5.698080000000 GHz

Input: RF PNO: Fast ()
IFGain:Low

MALIGN OFF

- ==
Marker 1 .
Trig: Free Run

Atten: 30 «B

Mkr1 5.698 08 GHz

Ref Offset 1 dB 2.11 dBm

10 dBidiv ~ Ref 20,00 dBm
Log

#VBW 3.0 MHz

Sweep 1.00 ms (1001 pts)

&)

Peak Search

Next Peak
i s |
Next Right
 Eiisssas s |

Next Left

Mkr—RefLvl
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Product : |Wireless LAN Access Point
Test Item Peak Power Spectral Density
Test Site : |AC-6
Test Mode Mode 1: Transmit by 802.11a (Chain C)
Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Chain A|Chain B|Chain C
36 5180 N/A N/A -6.00 -6.00 4 Pass
40 5200 N/A N/A -6.10 -6.10 4 Pass
48 5240 N/A N/A -5.90 -5.90 4 Pass
52 5260 N/A N/A 0.54 0.54 11 Pass
60 5300 N/A N/A 1.51 1.51 11 Pass
64 5320 N/A N/A 1.34 1.34 11 Pass
100 5500 N/A N/A 247 247 11 Pass
120 5600 N/A N/A 2.89 2.89 11 Pass
140 5700 N/A N/A 1.54 1.54 11 Pass
Note: the maximum EIRP spectrum density for 5150~5250MHz band is -0.8dBm.

Channel 36 (5180MHz)

T Agilent Spectrum Analyzer - Swept SA
S0 &

I
5.183520000000 GHz |
—— Trig:Free Run

Input: RF PNO: Fast ()
IFGain:Low Atten: 30 dB

-
Marker 1

Ref Offset 1 dB
Ref 20.00 dBm

1

Center 5.18000 GHz
#VBW 3.0 MHz

-6.00 dBm

wﬂ%ﬂw‘*mw"mﬂwﬂ“wm,. .nu-Msﬂ-‘r-wvl“\”"‘hp.#F”“zwﬂ”"'rtww*ww-'rﬂﬁ "

I

Span 20.00 MHz

Sweep 1.00 ms (1001 pts)

EBEX

Peak Search

NextPeak
]
Next Right
| e |

Next Left

MKkr—RefLvl
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Report No :

09BS090R-RF-US-P09V01

Channel 40 (5200MHz)

T Agilent Spectrum Analyzer - Swept SA
50 2

MALIGN OFF 12:37:18 &M Aug

- e
Marker 1 5.201120000000 GHz
Input: RF PNO: Fast ()
IFGain:Low

Trig: Free Run
Atten: 30 «B

Ref Offset 1 dB

10 dBidw Ref 20.00 dBm

#VBW 3.0 MHz

Avyg Type: Log-Pwr

Mkr1 5.201 12 GHz

Sweep 1.00 ms (1001 pts)

(=]

Peak Search

NextPeak

Next Right

Next Left

Mkr—RefLvl

Channel 48 (5240MHz)

T Agilent Spectrum Analyzer - Swept SA
50 2

MALIGN OFF

- e
Marker 1 5.244180000000 GHz
Input: RF PNO: Fast ()
IFGain:Low

Trig: Free Run
Atten: 30 «B

Ref Offset 1 dB

10 dBidw Ref 20.00 dBm

#VBW 3.0 MHz

Sweep 1.00 ms (1001 pts)

£l

Peak Search

Next Peak
i s |
Next Right
 Eiisssas s |

Next Left

Mkr—RefLvl

Page: 121 of 589



Quielek

Report No :

09BS090R-RF-US-P09V01

Channel 52 (5260MHz)

T Agilent Spectrum Analyzer - Swept SA
Il 1 : A\ ALIGH OFF
Marker 1 5.258500000000 GHz

Input: RF  PNO: Fast (1 Trig:Free Run
IFGain:Low Atten: 30 dB

12:38:06 AM Aug

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 3.0 MHz

Sweep 1.00 ms (1001 pts)

(=]

Peak Search

NextPeak

Next Right

Next Left

Mkr—RefLvl

Channel 60 (5300MHz)

T Agilent Spectrum Analyzer - Swept SA
Il 1 : A\ ALIGH OFF
Marker 1 5.298160000000 GHz

Input: RF  PNO: Fast (1 Trig:Free Run
IFGain:Low Atten: 30 dB

Ref Offset 1 dB

10 dBidiv ~ Ref 20,00 dBm
Log

#VBW 3.0 MHz

Sweep 1.00 ms (1001 pts)

&)

Peak Search

Next Peak
i s |
Next Right
 Eiisssas s |

Next Left

Mkr—RefLvl
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Report No :

09BS090R-RF-US-P09V01

Channel 64 (5320MHz)

T Agilent Spectrum Analyzer - Swept SA
50 2

MALIGN OFF 12:38:50 &M Aug

- e
Marker 1 5.322080000000 GHz
Input: RF PNO: Fast ()
IFGain:Low

Trig: Free Run
Atten: 30 «B

Ref Offset 1 dB

10 dBidw Ref 20.00 dBm

#VBW 3.0 MHz

Avyg Type: Log-Pwr

Mkr1 5.322 08 GHz
1.34 dBm

Sweep 1.00 ms (1001 pts)

(=]

Peak Search

NextPeak

Next Right

Next Left

Mkr—RefLvl

Channel 100 (5500MHz)

T Agilent Spectrum Analyzer - Swept SA
50 2

MALIGN OFF

- e
Marker 1 5.502260000000 GHz
Input: RF PNO: Fast ()
IFGain:Low

Trig: Free Run
Atten: 30 «B

Ref Offset 1 dB

10 dBidw Ref 20.00 dBm

#VBW 3.0 MHz

Sweep 1.00 ms (1001 pts)

&)

Peak Search

Next Peak
i s |
Next Right
 Eiisssas s |

Next Left

Mkr—RefLvl
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Report No :

09BS090R-RF-US-P09V01

Channel 120 (5600MHz)

T Agilent Spectrum Analyzer - Swept SA

50 G MALIGN OFF

12:39:40 AM Aug

e
5.597980000000 GHz
Input: RF PNO: Fast ()
IFGain:Low

==
Marker 1

Trig: Free Run
Atten: 30 «B

Ref Offset 1 dB

10 dBidiv ~ Ref 20,00 dBm
Log

#VBW 3.0 MHz

Avyg Type: Log-Pwr

Mkr1 5.597 98 GHz

2.89 dBm

Sweep 1.00 ms (1001 pts)

(=]

Peak Search

Next Peak
i s |
Next Right
 Eiisssas s |

Next Left

Mkr—RefLvl

Channel 140 (5700MHz)

T Agilent Spectrum Analyzer - Swept SA

50 G MALIGN OFF

I
5.696960000000 GHz
Input: RF PNO: Fast )
IFGain:Low

- ==
Marker 1 .
Trig: Free Run

Atten: 30 «B

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 3.0 MHz

Mkr1 5.696 96 GHz

1.54 dBm

Sweep 1.00 ms (1001 pts)

&)

Peak Search

Next Peak
i s |
Next Right
 Eiisssas s |

Next Left

Mkr—RefLvl
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QU |€TeK Report No :  09BS090R-RF-US-PO9V01

Product : |Wireless LAN Access Point

Test Item : |Peak Power Spectral Density

Test Site : |AC-6

Test Mode : |Mode 2: Transmit by 802.11n (20MHz Bandwidth) (Chain A)

Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Chain A|Chain B|Chain C

36 5180 -6.31 N/A N/A -6.31 4 Pass
40 5200 -6.41 N/A N/A -6.41 4 Pass
48 5240 -6.63 N/A N/A -6.63 4 Pass
52 5260 1.74 N/A N/A 1.74 11 Pass
60 5300 0.71 N/A N/A 0.71 11 Pass
64 5320 0.93 N/A N/A 0.93 11 Pass
100 5500 2.23 N/A N/A 2.23 11 Pass
120 5600 3.25 N/A N/A 3.25 11 Pass
140 5700 2.45 N/A N/A 2.45 11 Pass

Note: the maximum EIRP spectrum density for 5150~5250MHz band is -1.21dBm.

Channel 36 (5180MHz)
T Agilent Spectrum Analyzer - Swept SA @

BT )
Marker 1 5.182680000000 GHz

Input: RF PNO: Fast (,) 1fig:FreeRun
IFGain:Low Atten: 30 dB

Peak Search

NextPeak

Ref Offset 1 dB
Ref 20.00 dBm -6.31 dBm e |

Next Right

e —— |
1

Next Left

. st g g e M | e WP L Tl LT e N

MKkr—RefLvl

Center 5.18000 GHz Span 20.00 MHz
#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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QlJ leTeK Report No :  09BS090R-RF-US-P09V01

Channel 40 (5200MHz)

T Agilent Spectrum Analyzer - Swept SA E]
L | SEMSE:INT MALIGN OFF 12:13:56 AM Aug e e
Marker 1 5.202680000000 GHz Avg Type: Log-Pwr

Input: RF  PNO: Fast (1 Trig:Free Run
IFGain:Low Atten: 30 dB

NextPeak

Ref Offset 1 dB
10 dBidw Ref 20.00 dBm e ——— |
Next Right
il |

Next Left

Mkr—RefLvl

#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 48 (5240MHz)

i Agilent Spectrum Analyzer - Swept SA

SENSEINT) A\ALIGH OFF
Avy Type: Log-Pwr

Peak Search

Marker 1 5.242180000000 GHz

Input RF_ PNO: Fast () 11i9:FreeRun
IFGain:Low Atten: 30 dB

NextPeak
Ref Offset 1 dB
1Lo gBde Ref 20.00 dBm

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.24000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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QlJ leTeK Report No :  09BS090R-RF-US-P09V01

Channel 52 (5260MHz)

i Agilent Spectrum Analyzer - Swept SA

SEMSE:INT MNALIGH OFF 12:12:31 4M

Avy Type: Log-Pwr TRACE
THPRE

Peak Search

Marker 1 5.257300000000 GHz

Input: RE PNO: Fast ) 17i9: Free Run
IFGain:Low Atten: 30 dB

NextPeak

Ref Offset 1 dB
Ref 20.00 dBm

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.26000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 60 (5300MHz)

T Agilent Spectrum Analyzer - Swept SA E]
| | SEMSE:INT MALIGN OFF

Marker 1 5.298420000000 GHz Avg Type: Log-Pwr

Input: RF  PNO: Fast (1 Trig:Free Run
IFGain:Low Atten: 30 dB

Peak Search

NextPeak
Ref Offset 1 dB
Ref 20.00 dBm e |
Next Right
T

Next Left

Mkr—RefLvl

#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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Channel 64 (5320MHz)

T Agilent Spectrum Analyzer - Swept SA E]
L | SEMSE:INT MALIGN OFF 12:11:11 AM Aug e e
Marker 1 5.319120000000 GHz Avg Type: Log-Pwr

Input: RF  PNO: Fast (1 Trig:Free Run
IFGain:Low Atten: 30 dB

NextPeak

Ref Offset 1 dB
10 dBidw Ref 20.00 dBm e ——— |
Next Right
il |

Next Left

Mkr—RefLvl

#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 100 (5500MHz)

i Agilent Spectrum Analyzer - Swept SA

SENSEINT) A\ALIGH OFF
Avy Type: Log-Pwr

Peak Search

Marker 1 5.497180000000 GHz

Input RF_ PNO: Fast () 11i9:FreeRun
IFGain:Low Atten: 30 dB

Mkr1 5.497 18 GHz NextPeak
Ref Offset 1 dB
19 dBiciv Ref 20.00 dBm ) 2% B

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.50000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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Channel 120 (5600MHz)

i Agilent Spectrum Analyzer - Swept SA

SENSEINT) A\ALIGH OFF
Avy Type: Log-Pwr

Peak Search

Marker 1 5.598980000000 GHz _
Input RF_ PNO: Fast () 11i9:FreeRun
IFGain:Low Atten: 30 dB

NextPeak

Ref Offset 1 dB
1LO dBidiv. Ref 20.00 dBm
od

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.60000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 140 (5700MHz)

i Agilent Spectrum Analyzer - Swept SA
SEMSE:INT MNALIGH OFF
Avy Type: Log-Pwr

Peak Search

Marker 1 5.696460000000 GHz .
Input: RF PNO: Fast (,0) 17ig: FreeRun
IFGain:Low Atten: 30 dB

Mkr1 5.696 46 GHz NextPeak
Ref Offset 1 dB
Rz.f 2(?.7)0 dBm 0 45 dBm

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.70000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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QU |€TeK Report No :  09BS090R-RF-US-PO9V01

Product : |Wireless LAN Access Point

Test Item : |Peak Power Spectral Density

Test Site : |AC-6

Test Mode : |Mode 2: Transmit by 802.11n (20MHz Bandwidth) (Chain B)

Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Chain A|Chain B|Chain C

36 5180 N/A -6.44 N/A -6.44 4 Pass
40 5200 N/A -6.00 N/A -6.00 4 Pass
48 5240 N/A -6.64 N/A -6.64 4 Pass
52 5260 N/A 1.90 N/A 1.90 11 Pass
60 5300 N/A 1.17 N/A 1.17 11 Pass
64 5320 N/A 1.31 N/A 1.31 11 Pass
100 5500 N/A 3.15 N/A 3.15 11 Pass
120 5600 N/A 2.79 N/A 2.79 11 Pass
140 5700 N/A 2.35 N/A 2.35 11 Pass

Note: the maximum EIRP spectrum density for 5150~5250MHz band is -0.9dBm.
Channel 36 (5180MHz)

Tl Agilent Spectrum Analyzer - Swept SA
7 I TR N : e
Marker 1 5.184600000000 GHz :

Input: RF PNO: Fast () Trig: Free Run
IFGain:Low Atten: 30 dB

NextPeak
Ref Offset 1 dB
Ref 20.00 dBm

Next Right

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.18000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz
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Channel 40 (5200MHz)

i Agilent Spectrum Analyzer - Swept SA

SEMSE:INT MNALIGH OFF 12:35:07 &AM

Avy Type: Log-Pwr TRACE
THPRE
DET!

Mkr1 5.205 48 GHz NextPeak
Ref Offset 1 dB
19 dBiciv Ref 20.00 dBm 00 dBm

Peak Search

Marker 1 5.205480000000 GHz _
Input RF_ PNO: Fast () 11i9:FreeRun
IFGain:Low Atten: 30 dB

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.20000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 48 (5240MHz)

i Agilent Spectrum Analyzer - Swept SA
SEMSE:INT MNALIGH OFF
Avy Type: Log-Pwr

Peak Search

Marker 1 5.241080000000 GHz .
Input: RF PNO: Fast (,0) 17ig: FreeRun
IFGain:Low Atten: 30 dB

NextPeak
Ref Offset 1 dB
1Lo gBde Ref 20.00 dBm

. L i bty NeXt Leﬂ

Next Right

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.24000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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QlJ leTeK Report No :  09BS090R-RF-US-P09V01

Channel 52 (5260MHz)

i Agilent Spectrum Analyzer - Swept SA

SEMSE:INT MNALIGH OFF 12:34:22 &AM

Avy Type: Log-Pwr TRACE
THPRE

Peak Search

Marker 1 5.261960000000 GHz _
Input RF_ PNO: Fast () 11i9:FreeRun
IFGain:Low Atten: 30 dB

NextPeak

Ref Offset 1 dB
1LO dBidiv. Ref 20.00 dBm
od

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.26000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 60 (5300MHz)

i Agilent Spectrum Analyzer - Swept SA
SEMSE:INT MNALIGH OFF
Avy Type: Log-Pwr

Peak Search

Marker 1 5.297720000000 GHz .
Input: RF PNO: Fast (,0) 17ig: FreeRun
IFGain:Low Atten: 30 dB

NextPeak
Ref Offset 1 dB Mkr1 5.297 72 GHz exL

Ref 20.00 dBm

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.30000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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QlJ leTeK Report No :  09BS090R-RF-US-P09V01

Channel 64 (5320MHz)

i Agilent Spectrum Analyzer - Swept SA

SENSEINT) A\ALIGH OFF [12:33:44 AM
Avy Type: Log-Pwr TRACE

Peak Search

Marker 1 5.318320000000 GHz _
Input RF_ PNO: Fast () 11i9:FreeRun
IFGain:Low Atten: 30 dB

NextPeak

Ref Offset 1 dB
Ref 20.00 dBm

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.32000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 100 (5500MHz)

i Agilent Spectrum Analyzer - Swept SA
SEMSE:INT MNALIGH OFF
Avy Type: Log-Pwr

Peak Search

Marker 1 5.497900000000 GHz .
Input: RF PNO: Fast (,0) 17ig: FreeRun
IFGain:Low Atten: 30 dB

NextPeak
Mkr1 5.497 90 GHz
Ref Offset 1 dB
1L%gB!div Rz.f zg.eoo dBm 3.156 dBm

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.50000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Page: 133 of 589



L]
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Channel 120 (5600MHz)

i Agilent Spectrum Analyzer - Swept SA

SENSEINT) A\ALIGH OFF
Avy Type: Log-Pwr

Peak Search

Marker 1 5.598960000000 GHz _
Input RF_ PNO: Fast () 11i9:FreeRun
IFGain:Low Atten: 30 dB

NextPeak

Ref Offset 1 dB
Ref 20.00 dBm

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.60000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 140 (5700MHz)

i Agilent Spectrum Analyzer - Swept SA
SEMSE:INT MNALIGH OFF
Avy Type: Log-Pwr

Peak Search

Marker 1 5.701120000000 GHz .
Input: RF PNO: Fast (,0) 17ig: FreeRun
IFGain:Low Atten: 30 dB

NextPeak
Ref Offset 1 dB Mkr1 5.701 12 GHz exL

1L%gB!div Ref 20.00 dBm 2.35 dBm
" - Next Right
- |
Marker Delta
i

Mkr—CF

Mkr—RefLvl

Center 5.70000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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Report No :  09BS090R-RF-US-P09V01
Product : |Wireless LAN Access Point
Test Item Peak Power Spectral Density
Test Site : |AC-6
Test Mode Mode 2: Transmit by 802.11n (20MHz Bandwidth) (Chain C)
Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Chain A|Chain B|Chain C
36 5180 N/A N/A -6.10 -6.10 4 Pass
40 5200 N/A N/A -6.20 -6.20 4 Pass
48 5240 N/A N/A -6.43 -6.43 4 Pass
52 5260 N/A N/A 0.22 0.22 11 Pass
60 5300 N/A N/A 1.40 1.40 11 Pass
64 5320 N/A N/A 1.32 1.32 11 Pass
100 5500 N/A N/A 1.51 1.51 11 Pass
120 5600 N/A N/A 2.54 2.54 11 Pass
140 5700 N/A N/A 1.54 1.54 11 Pass

Note: the maximum EIRP spectrum density for 5150~5250MHz band is -1dBm.

Channel 36 (5180MHz)

Tl Agilent Spectrum Analyzer - Swept SA
7 I TR R
Marker 1 5.181540000000 GHz

Input: RF PNO: Fast () Trig: Free Run
IFGain:Low Atten: 30 dB

Ref Offset 1 dB

Ref 20.00 dBm -6.10 dBm

1
y Mﬂ‘\"‘h W‘Vﬂpﬂ"“"'”“m“ﬁwhm‘”wﬂw%\‘ wwzlwbhwwwﬁ,mpqmmm%%
W,

/

7
.j

Center 5.18000 GHz
#Res BW 1.0 MHz

Span 20.00 MHz
#VBW 3.0 MHz

Peak Search

NextPeak

Next Right

Marker Delta

Mkr—CF

Mkr—RefLvl
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Channel 40 (5200MHz)

i Agilent Spectrum Analyzer - Swept SA

SEMSE:INT MNALIGH OFF 01:52:03 AM

Avy Type: Log-Pwr TRACE
THPRE

Peak Search

Marker 1 5.204340000000 GHz _
Input RF_ PNO: Fast () 11i9:FreeRun
IFGain:Low Atten: 30 dB

NextPeak

Ref Offset 1 dB
1LO dBidiv. Ref 20.00 dBm
od

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.20000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 48 (5240MHz)

i Agilent Spectrum Analyzer - Swept SA
SEMSE:INT MNALIGH OFF
Avy Type: Log-Pwr

Peak Search

Marker 1 5.240800000000 GHz .
Input: RF PNO: Fast (,0) 17ig: FreeRun
IFGain:Low Atten: 30 dB

NextPeak
Ref Offset 1 dB
1Lo gBde Ref 20.00 dBm

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.24000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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Channel 52 (5260MHz)

i Agilent Spectrum Analyzer - Swept SA

SEMSE:INT MNALIGH OFF 01:51:17 &AM

Avy Type: Log-Pwr TRACE
THPRE

Peak Search

Marker 1 5.261120000000 GHz

Input: RE PNO: Fast ) 17i9: Free Run
IFGain:Low Atten: 30 dB

NextPeak
Ref Offset 1 dB Mkr1 5.261 12 GHz exL

1LO gBde Ref 20.00 dBm

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.26000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 60 (5300MHz)

T Agilent Spectrum Analyzer - Swept SA E]
| | SEMSE:INT MALIGN OFF

Marker 1 5.298760000000 GHz Avg Type: Log-Pwr

Input: RF  PNO: Fast (1 Trig:Free Run
IFGain:Low Atten: 30 dB

Peak Search

NextPeak

Ref Offset 1 dB
10 dBidw Ref 20.00 dBm e ——— |
Next Right
il |

Next Left

Mkr—RefLvl

#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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QU |eTeK Report No :  09BS090R-RF-US-PO9V01

Channel 64 (5320MHz)

T Agilent Spectrum Analyzer - Swept SA E]

50 G

- | |
Marker 1 5.318800000000 GHz _
Input: RF PNO: Fast L, 1119:Free Run

IFGain:Low Atten: 30 dB

Peak Search

NextPeak
Ref Offset 1 dB Mkr1 5.318 80 GHz extrea
Ref 20.00 dBm F—

Next Right
 Eiisssas s |

Next Left

Mkr—RefLvl

#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 100 (5500MHz)

T Agilent Spectrum Analyzer - Swept SA E]
CEE : MALIGN OFF

- |
Marker 1 5.498840000000 GHz _
Input: RF PNO: Fast L, 1119:Free Run
IFGain:Low Atten: 30 dB

Peak Search

NextPeak
Ref Offset 1 dB
Ref 20.00 dBm e |
Next Right
T

Next Left

Mkr—RefLvl

#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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Report No :

09BS090R-RF-US-P09V01

Channel 120 (5600MHz)

T Agilent Spectrum Analyzer - Swept SA
soe || _ |
5.600900000000 GHz

Input: RF PNO: Fast ()
IFGain:Low

==
Marker 1

Trig: Free Run
Atten: 30 «B

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

(=]

Peak Search

Next Peak
i s |
Next Right
 Eiisssas s |

Next Left

Mkr—RefLvl

Channel 140 (5700MHz)

T Agilent Spectrum Analyzer - Swept SA
soe || |
5.696960000000 GHz

Input: RF PNO: Fast ()
IFGain:Low

MALIGN OFF

- ==
Marker 1 .
Trig: Free Run

Atten: 30 «B
Mkr1 5.696 96 GHz

Ref Offset 1 dB 1.54 dBm

Ref 20.00 dBm

#VBW 3.0 MHz

Sweep 1.00 ms (1001 pts)

&)

Peak Search

Next Peak
i s |
Next Right
 Eiisssas s |

Next Left

Mkr—RefLvl
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QU |€TeK Report No :  09BS090R-RF-US-PO9V01

Product : |Wireless LAN Access Point

Test Item : |Peak Power Spectral Density

Test Site : |AC-6

Test Mode : |Mode 2: Transmit by 802.11n (20MHz Bandwidth) (Chain A+B)

Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Chain A|Chain B|Chain C

36 5180 -9.63 | -10.88 N/A -7.20 4 Pass
40 5200 -9.49 | -10.33 N/A -6.88 4 Pass
48 5240 -9.12 | -11.05 N/A -6.97 4 Pass
52 5260 -1.77 | -3.02 N/A 0.66 11 Pass
60 5300 -243 | -2.89 N/A 0.36 11 Pass
64 5320 -1.89 | -2.57 N/A 0.79 11 Pass
100 5500 -2.23 | 4.44 N/A -0.19 11 Pass
120 5600 -2.01 -3.49 N/A 0.32 11 Pass
140 5700 -2.18 | -1.66 N/A 1.10 11 Pass

Note: the maximum EIRP spectrum density for 5150~5250MHz band is -1.78dBm.

Channel 36 (5180MHz) - Chain A
T Agilent Spectrum Analyzer - Swept SA @

BT )
Marker 1 5.178860000000 GHz

Input: RF PNO: Fast (,) 1fig:FreeRun
IFGain:Low Atten: 30 dB

Peak Search

NextPeak
Ref Offset 1 dB
Ref 20.00 dBm -9.63 dBm —
Next Right
| e |

Next Left

1
P MW{.MM,JMJ«H‘""*“'**“-"'“““‘1qN‘$M'M*M-MWWW‘WM\NMNMW\,MW'\%-,w.mm“

MKkr—RefLvl

Center 5.18000 GHz Span 20.00 MHz
#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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Report No :  09BS090R-RF-US-P09V01

Channel 40 (5200MHz)

T Agilent Spectrum Analyzer - Swept SA
50 2

- Chain A

(=]

I
5.198620000000 GHz
Input: RF PNO: Fast ()
IFGain:Low

==
Marker 1

Trig: Free Run
Atten: 30 «B

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 3.0 MHz

Peak Search

Next Peak
i s |
Next Right
 Eiisssas s |

Next Left

Mkr—RefLvl

Sweep 1.00 ms (1001 pts)

Channel 48 (5240MHz)

T Agilent Spectrum Analyzer - Swept SA
50 2

- Chain A

£l

e
5.241900000000 GHz
Input: RF PNO: Fast )
IFGain:Low

- ==
Marker 1 .
Trig: Free Run

Atten: 30 «B

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 3.0 MHz

Peak Search

Next Peak
i s |
Next Right
 Eiisssas s |

Next Left

Mkr—RefLvl

Sweep 1.00 ms (1001 pts)
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Report No :

09BS090R-RF-US-P09V01

Channel 52 (5260MHz) - Chain A

T Agilent Spectrum Analyzer - Swept SA
50 2

- e ———
Marker 1 5.257240000000 GHz .
Input: RF PNO: Fast 0 1rid:Free Run

IFGain:Low Atten: 30 dB

Ref Offset 1 dB

10 dBidw Ref 20.00 dBm

#VBW 3.0 MHz

Sweep 1.00 ms (1001 pts)

(=]

Peak Search

NextPeak

Next Right

Next Left

Mkr—RefLvl

Channel 60 (5300MHz) - Chain A

T Agilent Spectrum Analyzer - Swept SA
50 2

- e ———
Marker 1 5.302320000000 GHz .
Input: RF PNO: Fast 0 1rid:Free Run

IFGain:Low Atten: 30 dB

Ref Offset 1 dB

10 dBidw Ref 20.00 dBm

#VBW 3.0 MHz

Sweep 1.00 ms (1001 pts)

£l

Peak Search

Next Peak
i s |
Next Right
 Eiisssas s |

Next Left

Mkr—RefLvl
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Report No :  09BS090R-RF-US-P09V01

Channel 64 (5320MHz) -

T Agilent Spectrum Analyzer - Swept SA
50 2

Chain A
(9(=]

- I
Marker 1 5.317440000000 GHz
Input: RF PNO: Fast ()
IFGain:Low

Trig: Free Run
Atten: 30 «B

Ref Offset 1 dB

10 dBidw Ref 20.00 dBm

#VBW 3.0 MHz

Peak Search

NextPeak

Mkr1 5.317 44 GHz
-1.88 dBm

Next Right

Next Left

Mkr—RefLvl

Sweep 1.00 ms (1001 pts)

Channel 100 (5500MHz) -

T Agilent Spectrum Analyzer - Swept SA
50 2

Chain A
£

- e
Marker 1 5.499060000000 GHz
Input: RF PNO: Fast ()
IFGain:Low

Trig: Free Run
Atten: 30 «B

Ref Offset 1 dB

10 dBidw Ref 20.00 dBm

#VBW 3.0 MHz

Peak Search

Next Peak
i s |
Next Right
 Eiisssas s |

Next Left

Mkr—RefLvl

Sweep 1.00 ms (1001 pts)
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Report No :  09BS090R-RF-US-P09V01

Channel 120 (5600MHz)

T Agilent Spectrum Analyzer - Swept SA
50 2

- Chain A
(9(=]

e
5.597480000000 GHz
Input: RF PNO: Fast ()
IFGain:Low

==
Marker 1

Trig: Free Run
Atten: 30 «B

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 3.0 MHz

Peak Search

NextPeak

Mkr1 5.597 48 GHz
-2.01 dBm

Next Right
 Eiisssas s |

Next Left

Mkr—RefLvl

Sweep 1.00 ms (1001 pts)

Channel 140 (5700MHz)

T Agilent Spectrum Analyzer - Swept SA
50 2

- Chain A
£

I
5.701360000000 GHz
Input: RF PNO: Fast )
IFGain:Low

- ==
Marker 1 .
Trig: Free Run

Atten: 30 «B

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 3.0 MHz

Peak Search

NextPeak

Mkr1 5.701 36 GHz

Next Right
 Eiisssas s |

Next Left

Mkr—RefLvl

Sweep 1.00 ms (1001 pts)
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Channel 36 (5180MHz) - Chain B

i Agilent Spectrum Analyzer - Swept SA

SEMSE:INT MNALIGH OFF 02:14:06 AM

Avy Type: Log-Pwr TRACE
THPRE

Peak Search

Marker 1 5.176260000000 GHz _
Input RF_ PNO: Fast () 11i9:FreeRun
IFGain:Low Atten: 30 dB

Mkr1 5.176 26 GHz Next Peak
Ref 20,00 dBm 176 26 GHz

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.18000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 40 (5200MHz) - Chain B

i Agilent Spectrum Analyzer - Swept SA
SEMSEINT A\ALIGH OFF [12:13:48 AM
Avy Type: Log-Pwr TRACE

Peak Search

Marker 1 5.198720000000 GHz .
Input: RF PNO: Fast (,0) 17ig: FreeRun
IFGain:Low Atten: 30 dB

Mkr1 5.198 72 GHz Next Peak
T B 136 72 GHz

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.20000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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Channel 48 (5240MHz) - Chain B

i Agilent Spectrum Analyzer - Swept SA

SEMSEINT A\ALIGH OFF 02:13:31 AM
Avy Type: Log-Pwr TRACE

Peak Search

Marker 1 5.238600000000 GHz

Input: RE PNO: Fast ) 17i9: Free Run
IFGain:Low Atten: 30 dB

Mkr1 5.238 60 GHz Next Peak
Ref Offset 1 dB
19 dBiciv Ref 20.00 dBm o oe b

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.24000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 52 (5260MHz) - Chain B

i Agilent Spectrum Analyzer - Swept SA
SEMSE:INT MNALIGH OFF 02:13:01 AM

Avy Type: Log-Pwr TRACE
THPRE

Peak Search

Marker 1 5.258620000000 GHz .
Input: RF PNO: Fast (,0) 17ig: FreeRun
IFGain:Low Atten: 30 dB

NextPeak
Ref Offset 1 dB
1Lo gBde Ref 20.00 dBm

-- 1 --
PP"""W ""‘T‘*V"W’T mww m"”“w D

Next Right

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.26000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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Channel 60 (5300MHz) - Chain B

i Agilent Spectrum Analyzer - Swept SA

SEMSE:INT MNALIGH OFF 02:12:44 AM

Avy Type: Log-Pwr TRACE
THPRE

Peak Search

Marker 1 5.302960000000 GHz

Input: RE PNO: Fast ) 17i9: Free Run
IFGain:Low Atten: 30 dB

NextPeak
Mkr1 5.302 96 GHz
Ref Offset 1 dB
lo gBde Rz.f zg.eoo dBm -2.89 dBm

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.30000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 64 (5320MHz) - Chain B

i Agilent Spectrum Analyzer - Swept SA
SEMSE:INT MNALIGH OFF 02:12:24 &M

Avy Type: Log-Pwr TRACE
THPRE

Peak Search

Marker 1 5.323480000000 GHz .
Input: RF PNO: Fast (,0) 17ig: FreeRun
IFGain:Low Atten: 30 dB

NextPeak
Ref Offset 1 dB
1Lo gBde Ref 20.00 dBm

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.32000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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Channel 100 (5500MHz) - Chain B

i Agilent Spectrum Analyzer - Swept SA

SEMSEINT A\ALIGH OFF 02:12:03 AM
Avy Type: Log-Pwr TRACE

Peak Search

Marker 1 5.501260000000 GHz

Input: RE PNO: Fast ) 17i9: Free Run
IFGain:Low Atten: 30 dB

NextPeak

Ref Offset 1 dB
1LO dBidiv. Ref 20.00 dBm
od

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.50000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

Channel 120 (5600MHz) - Chain B

i Agilent Spectrum Analyzer - Swept SA
SEMSE:INT MNALIGH OFF 02:11:38 4M

Avy Type: Log-Pwr TRACE
THPRE
DET!

Mkr1 5.597 42 GHz NextPeak
Ref Offset 1 dB
19 dBiciv Ref 20.00 dBm R

Peak Search

Marker 1 5.597420000000 GHz .
Input: RF PNO: Fast (,0) 17ig: FreeRun
IFGain:Low Atten: 30 dB

Next Right

Next Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.60000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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Channel 140 (5700MHz) - Chain B

I Agilent Spectrum Analyzer - Swept SA
| | : AAIGHORE  P2:11:16 AM

-
Marker 1 5.698460000000 GHz Avg Type: Log-Pwr TRACE Peak Search

Input: RF PNO: Fast () T1rig: Free Run R
i IFGain:Low ™ Atten: 30 4B DET!

Mkr1 5.698 46 GHz NextPeak
Ref Offset 1 dB
Rz.f 2(?.7)0 dBm *1 66 dBm

Next Right
1

r‘,]\WWV”*'M‘Ywi Mﬂmmmmmwwwwwﬂww« P Aol AP Ny st e, ol

Next Left
# %\H

k)

Y

\ Marker Delta

Mkr—CF

Mkr—RefLvl

Center 5.70000 GHz Span 20.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz
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QU |€TeK Report No :  09BS090R-RF-US-PO9V01

Product : |Wireless LAN Access Point

Test Item : |Peak Power Spectral Density

Test Site : |AC-6

Test Mode : |Mode 2: Transmit by 802.11n (20MHz Bandwidth) (Chain A+C)

Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Chain A|Chain B|Chain C

36 5180 -11.63 N/A | -10.02 -7.74 4 Pass
40 5200 -9.90 N/A -9.97 -6.92 4 Pass
48 5240 -9.53 N/A -9.58 -6.54 4 Pass
52 5260 -2.04 N/A -2.93 0.55 11 Pass
60 5300 -2.41 N/A -2.27 0.67 11 Pass
64 5320 -2.81 N/A -2.64 0.29 11 Pass
100 5500 -2.53 N/A -2.73 0.38 11 Pass
120 5600 -2.41 N/A -2.48 0.57 11 Pass
140 5700 -2.34 N/A -2.96 0.37 11 Pass

Note: the maximum EIRP spectrum density for 5150~5250MHz band is -1.44dBm.
Channel 36 (5180MHz) - Chain A
TgientSpectrum Amalyzer SweptSh____________ DE®

- I
Marker 1 5.176260000000 GH=z _
Input: RF PNO: Fast (,) 1fig:FreeRun

IFGain:Low Atten: 30 dB

Trace/Det

Select Trace’

Ref Offset 1 dB Trace 1
Ref 20.00 dBm

Clear Write

Trace Average

Max Hold

View/Blank N
View

Center 5.18000 GHz Span 20.00 MHz
#VBW 3.0 MHz Sweep 1.00 ms (1001 pts)
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